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Summary of measurement results

No. Test Case Clause in FCC rules Verdict
’ RF Power Output and Effective Isotropic | 2.1046 PASS
Radiated Power 24.232(c)
2 Occupied Bandwidth 2.1049 PASS
3 Band Edge Compliance 2.1051 /24.238(a) PASS
4 Peak-to-Average Power Ratio 24.232/KDB 971168 D01(5.7) PASS
5 Frequency Stability 2.1055/24.235 PASS
6 Spurious Emissions at Antenna Terminals 2.1051 / 24.238(a) PASS
7 Radiates Spurious Emission 2.1053 / 24.238(a) PASS

Date of Testing: (Original) August 24, 2020 ~ October 21, 2020 and
November 10, 2020 ~ November 11, 2020

Date of Sample Received: (Original) August 24, 2020

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by Eurofins TA Technology (Shanghai)
Co., Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties were
not taken into account and are published for informational purposes only.

AG525R-GL (Report No.: R2410A1542-R3) is a variant model of AG525R-GL (Report No.:
R2008A0573-R3V1).

The customer declares that AG525R-GL’s new version shares the same software and
hardware design with original version. They support the same bands. The new version just
changed some RF alternative materials.

Considering to the difference, after technical assessment, this product only tested Radiates
Spurious Emission based on the worst case of one of the bands in the original report, and the
data did not worsen, so they were not recorded in the report.

This report also verifies Transmitter Output Power, powers of hew variant are varied due to
measurement uncertainty, and sample tolerance of the acceptance range, so they were not
recorded in the report.

Other test data please refer to the original report.

The detailed product change description please refers to the Difference Declaration Letter.
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1. Test Laboratory

1.1.Notes of the test report

This report shall not be reproduced in full or partial, without the written approval of Eurofins TA
technology (shanghai) co., Ltd. The results documented in this report apply only to the tested
sample, under the conditions and modes of operation as described herein .Measurement
Uncertainties were not taken into account and are published for informational purposes only. This

report is written to support regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation humber: CN1179, Test Firm Registration Number: 446626)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications
Commission list of test facilities recognized to perform electromagnetic emissions measurements.

A2LA (Certificate Number: 3857.01)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

1.3.Testing Location

Company: Eurofins TA Technology (Shanghai) Co., Ltd.

Address: Building 3, No.145, Jintang Rd, Pudong Shanghai, P.R.China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000

Website: https://www.eurofins.com/electrical-and-electronics

E-mail: Kain.Xu@cpt.eurofinscn.com
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2. General Description of Equipment under Test

2.3. Applicant and Manufacturer Information

Applicant Quectel Wireless Solutions Company Limited

Building 5, Shanghai Business Park Phase Il (Area B), No.1016

Applicant add
pplicant acdress Tianlin Road, Minhang District, Shanghai 200233, China

Manufacturer Quectel Wireless Solutions Company Limited

Building 5, Shanghai Business Park Phase Il (Area B), No.1016

Manufacturer add
ANUIACHIIEIAAAIESS | i niin Road, Minhang District, Shanghai 200233, China

2.4. General information

EUT Description

Model AG525R-GL
IMEI (Original) 864228040006472
Hardware Version R1.1
Software Version AG525RGLAARO1A16M4G_OCPU
Power Supply External Power Supply
Antenna Type External Antenna
Frequency(MHz) Gain (dBi)
1850 1.54
1860 1.24
Antenna Gain 1870 1.51
1880 2.40
1890 2.57
1900 2.70
1910 1.86
Test Mode(s) GSM1900; WCDMA Band II; LTE Band 2/25;

(GSM/GPRS)GMSK, (EGPRS) GMSK/ 8PSK; (WCDMA)

Test Modulat
etz BPSK, QPSK,16QAM; (LTE)QPSK,16QAM 64QAM

GPRS Multislot Class 33

EGPRS Multislot Class 33

HSDPA UE Category 24

HSUPA UE Category 6

DC-HSDPA UE Category 24

HSPA+ UE Category 6

LTE Category 12
GSM 1900: 32.04dBm

Maximum ELRP WCDMA Band Il 25.33dBm
LTE Band 2: 26.13dBm
LTE Band 25: 26.10dBm

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-002R Page 5 of 115
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Rated Power Supply Voltage 3.8V
Extreme Voltage Minimum: 3.3V Maximum: 4.3V
Extreme Temperature Lowest: -30°C Highest: +50°C
Operating Voltage Minimum: 3.3V Maximum: 4.3V
Operating Temperature Lowest: -40°C Highest: +85°C
Band Tx (MHz) Rx (MHz)
GSM1900 1850 ~ 1910 1930 ~ 1990
Operating Frequency Range(s) WCDMA Band I 1850 ~ 1910 1930 ~ 1990
LTE Band 2 1850 ~ 1910 1930 ~ 1990
LTE Band 25 1850 ~ 1915 1930 ~ 1995

declared by the applicant.

Note: 1. The EUT is sent from the applicant to Eurofins TA and the information of the EUT is

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:
FCC CFR 47 Part 24E (2023)

FCC CFR47 Part 2 (2023)

Reference standard:
ANSI C63.26-2015

KDB 971168 D01 Power Meas License Digital Systems v03r01
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4. Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (Z axis, vertical polarization) and

the worst case was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.
The following testing in GSM/WCDMAV/LTE is set based on the maximum RF Output Power.

Test modes are chosen to be reported as the worst case configuration below:

Modes/Modulation

Test items
GSM 1900 WCDMA Band
, . GSM RMC
Ezdi:)ev:;e; O?vl;trput and Effective Isotropic GPRS HSDPA/HSUPA
EGPRS DC-HSDPA/HSPA+
GSM
Occupied Bandwidth GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Band Edge Compliance GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Peak-to-Average Power Ratio GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Frequency Stability GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
Spurious Emissions at Antenna Terminals GSM RMC
Radiates Spurious Emission GSM RMC

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R
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Test modes are chosen to be reported as the worst case configuration below for LTE Band 2/25:

RF Power Output
and Effective
Isotropic
Radiated Power

Occupied
Bandwidth °cjojojojo°
Band Edge ololo|o|o]o
Compliance

Peak-to-Average
Power Ratio

Frequency Stabilty | O | O | O | O | O | O

Conducted
Spurious Emissions

Radi .
Emission

1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.

Note

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-002R Page 9 of 115
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5. Test Case Results

5.1.RF Power Output and Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBi)
where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm ) = ERP (dBm) + 2.15 (dB).

Test Setup

FF cahle
EUT Base station Simulatar

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 24.232(c) Mobile and portable stations are limited to 2 watts EIRP.
Rule Part 24.232(e) Peak transmit power must be measured over any interval of continuous
transmission using instrumentation calibrated in terms of an rms-equivalent voltage.

Limit < 2W (33 dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k=2, U= 0.4 dB for RF power output, k=2, U= 1.19 dB for EIRP.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-002R Page 10 of 115
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<% eurofins

RF Test Report

Report No.: R2410A1542-R3

Test Results

Maximum Output Power
( dBm‘)’ EIRP (dBm)
GSM 1900 Channel | Channel | Channel | Channel | Channel | Channel
512 661 810 512 661 810
1850.2 1880 1909.8 | 1850.2 1880 1909.8
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
GSM(GMSK) Results 29.71 29.64 29.52 31.25 32.04 31.38
1TXslot 29.64 29.50 29.36 31.18 31.90 31.22
GPRS 2TXslots | 29.01 28.97 28.83 30.55 31.37 30.69
(GMSK) 3TXslots | 26.52 26.62 26.47 28.06 29.02 28.33
4TXslots 25.56 25.37 25.25 27.10 27.77 2711
1TXslot 25.72 25.57 25.63 27.26 27.97 27.49
EGPRS 2TXslots 25.51 25.45 25.34 27.05 27.85 27.20
(8PSK) 3TXslots | 23.34 23.46 23.31 24.88 25.86 25.17
4TXslots 22.39 22.19 22.08 23.93 24.59 23.94
Maximum Output Power (dBm) EIRP (dBm)
Channel | Channel | Channel | Channel | Channel | Channel
WCDMA Band Il 9262 9400 9538 9262 9400 9538
1852.4 1880 1907.6 | 1852.4 1880 1907.6
(MHz) | (MHz) | (MHz) | (MHz) | (MHz) | (MHz)
RMC 22.89 22.93 22.86 24.43 25.33 24.72
Sub - Test 1 22.35 22.35 22.30 23.89 24.75 24.16
HSDPA Sub - Test 2 22.34 22.37 22.27 23.88 24.77 2413
Sub - Test 3 21.81 21.87 21.79 23.35 24.27 23.65
Sub - Test 4 21.82 21.88 21.77 23.36 24.28 23.63
Sub - Test 1 22.31 22.34 22.25 23.85 24.74 24 11
Sub - Test 2 21.30 21.32 21.24 22.84 23.72 23.10
HSUPA Sub - Test 3 21.77 21.80 21.73 23.31 24.20 23.59
Sub - Test 4 21.23 21.29 21.21 22.77 23.69 23.07
Sub - Test 5 22.24 22.27 22.19 23.78 24.67 24.05
Sub - Test 1 22.23 22.29 22.20 23.77 24.69 24.06
DC-HSDPA Sub - Test 2 22.22 22.28 22.19 23.76 24.68 24.05
Sub - Test 3 21.80 21.77 21.70 23.34 2417 23.56
Sub - Test 4 21.79 21.76 21.69 23.33 24.16 23.55
HSPA+ 16QAM 21.78 21.84 21.76 23.32 24.24 23.62

Eurofins TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.
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Band Ba("l\:'l‘_'l"z';’th UL Channel|RB Size |RB Position|Modulation '::;"n‘:; (EIBRnI:) Verdict
LTE Band2] 1.4 18607 1 #0 QPSK | 23.31 | 2455 | PASS
LTE Band2] 1.4 18607 1 #Mid QPSK | 23.38 | 24.62 | PASS
LTE Band2] 1.4 18607 1 #Max QPSK | 23.31 | 2455 | PASS
LTE Band2] 1.4 18607 3 #0 QPSK | 23.14 | 2438 | PASS
LTE Band2| 1.4 18607 3 #Mid QPSK | 2316 | 2440 | PASS
LTE Band2] 1.4 18607 3 #Max QPSK | 23.17 | 2441 | PASS
LTE Band2] 1.4 18607 6 #0 QPSK | 2227 | 2351 | PASS
LTE Band2] 1.4 18607 1 #0 QAM16 | 2223 | 23.47 | PASS
LTE Band2] 1.4 18607 1 #Mid QAM16 | 2234 | 2358 | PASS
LTE Band2] 14 18607 1 #Max | QAMI6 | 22.26 | 2350 | PASS
LTE Band2] 1.4 18607 3 #0 QAM16 | 22.36 | 23.60 | PASS
LTE Band2] 1.4 18607 3 #Mid QAM16 | 22.38 | 23.62 | PASS
LTE Band2] 1.4 18607 3 #Max | QAMi6 | 2242 | 23.66 | PASS
LTE Band2] 1.4 18607 6 #0 QAM16 | 2129 | 2253 | PASS
LTE Band2] 1.4 18607 1 #0 QAMG4 | 21.07 | 2231 | PASS
LTE Band2] 14 18607 1 #Mid QAMB4 | 20.99 | 2223 | PASS
LTE Band2] 14 18607 1 #Max | QAMB4 | 21.05 | 2229 | PASS
LTE Band2] 14 18607 3 #0 QAMB4 | 19.96 | 21.20 | PASS
LTE Band2] 14 18607 3 #Mid QAMGB4 | 19.87 | 21.11 | PASS
LTE Band2] 14 18607 3 #Max | QAMB4 | 20.01 | 2125 | PASS
LTE Band2] 14 18607 6 #0 QAMB4 | 19.93 | 21.17 | PASS
LTE Band2] 14 18900 1 #0 QPSK | 23.01 | 2541 | PASS
LTE Band2] 14 18900 1 #Mid QPSK | 2316 | 25.56 | PASS
LTE Band2] 14 18900 1 #Max QPSK | 23.06 | 2546 | PASS
LTE Band2] 14 18900 3 #0 QPSK | 22.99 | 2539 | PASS
LTE Band2] 14 18900 3 #Mid QPSK | 23.03 | 2543 | PASS
LTE Band2] 14 18900 3 #Max QPSK | 23.04 | 2544 | PASS
LTE Band2] 14 18900 6 #0 QPSK | 2219 | 2459 | PASS
LTE Band2] 14 18900 1 #0 QAM16 | 2223 | 2463 | PASS
LTE Band2| 14 18900 1 #Mid QAM16 | 22.35 | 24.75 | PASS
LTE Band2| 14 18900 1 #Max | QAMI6 | 22.30 | 24.70 | PASS
LTE Band2| 14 18900 3 #0 QAM16 | 22.15 | 2455 | PASS
LTE Band2] 14 18900 3 #Mid QAM16 | 22.15 | 2455 | PASS
LTE Band2] 14 18900 3 #Max | QAMI6 | 2215 | 2455 | PASS
LTE Band2] 1.4 18900 6 #0 QAM16 | 21.14 | 2354 | PASS
LTE Band2] 1.4 18900 1 #0 QAMG4 | 21.15 | 2355 | PASS
LTE Band2] 1.4 18900 1 #Mid QAMB4 | 20.92 | 23.32 | PASS
LTE Band2] 1.4 18900 1 #Max | QAMB4 | 21.09 | 23.49 | PASS
LTE Band2] 1.4 18900 3 #0 QAMG4 | 19.92 | 2232 | PASS
LTE Band2] 1.4 18900 3 #Mid QAMG4 | 19.93 | 2233 | PASS

Eurofins TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R

Page 12 of 115




<% eurofins

RF Test Report Report No.: R2410A1542-R3
LTE Band2 1.4 18900 3 #Max QAM64 19.93 | 22.33 | PASS
LTE Band2 1.4 18900 6 #0 QAM64 19.93 | 22.33 | PASS
LTE Band2 1.4 19193 1 #0 QPSK 23.16 | 25.02 | PASS
LTE Band2 1.4 19193 1 #Mid QPSK 23.22 | 25.08 | PASS
LTE Band2 1.4 19193 1 #Max QPSK 23.16 | 25.02 | PASS
LTE Band2 1.4 19193 3 #0 QPSK 23.04 | 2490 | PASS
LTE Band2 1.4 19193 3 #Mid QPSK 23.01 24.87 | PASS
LTE Band2 1.4 19193 3 #Max QPSK 23.01 24.87 | PASS
LTE Band2 1.4 19193 6 #0 QPSK 22.17 | 24.03 | PASS
LTE Band2 1.4 19193 1 #0 QAM16 21.97 | 23.83 | PASS
LTE Band2 1.4 19193 1 #Mid QAM16 22.03 | 23.89 | PASS
LTE Band2 1.4 19193 1 #Max QAM16 22.04 | 23.90 | PASS
LTE Band2 1.4 19193 3 #0 QAM16 22.10 | 23.96 | PASS
LTE Band2 1.4 19193 3 #Mid QAM16 22.10 | 23.96 | PASS
LTE Band2 1.4 19193 3 #Max QAM16 22.09 | 23.95 | PASS
LTE Band2 1.4 19193 6 #0 QAM16 21.10 | 22.96 | PASS
LTE Band2 1.4 19193 1 #0 QAM64 21.08 | 22.94 | PASS
LTE Band2 1.4 19193 1 #Mid QAM64 20.95 | 22.81 | PASS
LTE Band2 1.4 19193 1 #Max QAM64 21.01 22.87 | PASS
LTE Band2 1.4 19193 3 #0 QAM64 19.90 | 21.76 | PASS
LTE Band2 1.4 19193 3 #Mid QAM64 19.91 21.77 | PASS
LTE Band2 1.4 19193 3 #Max QAM64 19.97 | 21.83 | PASS
LTE Band2 1.4 19193 6 #0 QAM64 19.99 | 21.85 | PASS
LTE Band2 3 18615 1 #0 QPSK 23.17 | 24.71 | PASS
LTE Band2 3 18615 1 #Mid QPSK 23.29 | 24.83 | PASS
LTE Band2 3 18615 1 #Max QPSK 23.21 24.75 | PASS
LTE Band2 3 18615 8 #0 QPSK 22.34 | 23.88 | PASS
LTE Band2 3 18615 8 #Mid QPSK 22.34 | 23.88 | PASS
LTE Band2 3 18615 8 #Max QPSK 2238 | 23.92 | PASS
LTE Band2 3 18615 15 #0 QPSK 2235 | 23.89 | PASS
LTE Band2 3 18615 1 #0 QAM16 22.43 | 23.97 | PASS
LTE Band2 3 18615 1 #Mid QAM16 2255 | 24.09 | PASS
LTE Band2 3 18615 1 #Max QAM16 22.46 | 24.00 | PASS
LTE Band2 3 18615 8 #0 QAM16 21.35 | 22.89 | PASS
LTE Band2 3 18615 8 #Mid QAM16 21.36 | 22.90 | PASS
LTE Band2 3 18615 8 #Max QAM16 21.35 | 22.89 | PASS
LTE Band2 3 18615 15 #0 QAM16 21.36 | 22.90 | PASS
LTE Band2 3 18615 1 #0 QAM64 21.09 | 22.63 | PASS
LTE Band2 3 18615 1 #Mid QAM64 21.02 | 22.56 | PASS
LTE Band2 3 18615 1 #Max QAM64 21.08 | 22.62 | PASS
LTE Band2 3 18615 8 #0 QAM64 20.04 | 21.58 | PASS
LTE Band2 3 18615 8 #Mid QAM64 19.97 | 21.51 | PASS
LTE Band2 3 18615 8 #Max QAM64 20.09 | 21.63 | PASS
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LTE Band2 3 18615 15 #0 QAM64 19.96 | 21.50 | PASS
LTE Band2 3 18900 1 #0 QPSK 23.01 | 25.41 | PASS
LTE Band2 3 18900 1 #Mid QPSK 23.19 | 25.59 | PASS
LTE Band2 3 18900 1 #Max QPSK 23.11 | 25.51 | PASS
LTE Band2 3 18900 8 #0 QPSK 2219 | 2459 | PASS
LTE Band2 3 18900 8 #Mid QPSK 22.19 | 2459 | PASS
LTE Band2 3 18900 8 #Max QPSK 22.28 | 24.68 | PASS
LTE Band2 3 18900 15 #0 QPSK 22.25 | 24.65 | PASS
LTE Band2 3 18900 1 #0 QAM16 22.22 | 24.62 | PASS
LTE Band2 3 18900 1 #Mid QAM16 22.39 | 24.79 | PASS
LTE Band2 3 18900 1 #Max QAM16 22.30 | 24.70 | PASS
LTE Band2 3 18900 8 #0 QAM16 21.20 | 23.60 | PASS
LTE Band2 3 18900 8 #Mid QAM16 21.22 | 23.62 | PASS
LTE Band2 3 18900 8 #Max QAM16 21.28 | 23.68 | PASS
LTE Band2 3 18900 15 #0 QAM16 21.18 | 23.58 | PASS
LTE Band2 3 18900 1 #0 QAM64 21.19 | 23.59 | PASS
LTE Band2 3 18900 1 #Mid QAM64 20.97 | 23.37 | PASS
LTE Band2 3 18900 1 #Max QAM64 21.14 | 23.54 | PASS
LTE Band2 3 18900 8 #0 QAM64 20.02 | 22.42 | PASS
LTE Band2 3 18900 8 #Mid QAM64 20.01 22.41 | PASS
LTE Band2 3 18900 8 #Max QAM64 20.02 | 22.42 | PASS
LTE Band2 3 18900 15 #0 QAM64 19.97 | 22.37 | PASS
LTE Band2 3 19185 1 #0 QPSK 23.18 | 25.04 | PASS
LTE Band2 3 19185 1 #Mid QPSK 23.34 | 25.20 | PASS
LTE Band2 3 19185 1 #Max QPSK 23.27 | 25.13 | PASS
LTE Band2 3 19185 8 #0 QPSK 2226 | 24.12 | PASS
LTE Band2 3 19185 8 #Mid QPSK 2224 | 2410 | PASS
LTE Band2 3 19185 8 #Max QPSK 22.31 2417 | PASS
LTE Band2 3 19185 15 #0 QPSK 2223 | 24.09 | PASS
LTE Band2 3 19185 1 #0 QAM16 22.02 | 23.88 | PASS
LTE Band2 3 19185 1 #Mid QAM16 22.09 | 23.95 | PASS
LTE Band2 3 19185 1 #Max QAM16 22.06 | 23.92 | PASS
LTE Band2 3 19185 8 #0 QAM16 21.22 | 23.08 | PASS
LTE Band2 3 19185 8 #Mid QAM16 21.21 23.07 | PASS
LTE Band2 3 19185 8 #Max QAM16 21.28 | 23.14 | PASS
LTE Band2 3 19185 15 #0 QAM16 21.28 | 23.14 | PASS
LTE Band2 3 19185 1 #0 QAM64 21.11 22.97 | PASS
LTE Band2 3 19185 1 #Mid QAM64 20.99 | 22.85 | PASS
LTE Band2 3 19185 1 #Max QAM64 21.05 | 2291 | PASS
LTE Band2 3 19185 8 #0 QAM64 20.01 21.87 | PASS
LTE Band2 3 19185 8 #Mid QAM64 20.01 21.87 | PASS
LTE Band2 3 19185 8 #Max QAM64 20.05 | 21.91 | PASS
LTE Band2 3 19185 15 #0 QAM64 20.02 | 21.88 | PASS
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RF Test Report Report No.: R2410A1542-R3
LTE Band2 5 18625 1 #0 QPSK 23.26 | 24.80 | PASS
LTE Band2 5 18625 1 #Mid QPSK 23.32 | 24.86 | PASS
LTE Band2 5 18625 1 #Max QPSK 23.18 | 24.72 | PASS
LTE Band2 5 18625 12 #0 QPSK 22.29 | 23.83 | PASS
LTE Band2 5 18625 12 #Mid QPSK 22.28 | 23.82 | PASS
LTE Band2 5 18625 12 #Max QPSK 22.32 | 23.86 | PASS
LTE Band2 5 18625 25 #0 QPSK 22.33 | 23.87 | PASS
LTE Band2 5 18625 1 #0 QAM16 2249 | 24.03 | PASS
LTE Band2 5 18625 1 #Mid QAM16 2256 | 24.10 | PASS
LTE Band2 5 18625 1 #Max QAM16 2248 | 24.02 | PASS
LTE Band2 5 18625 12 #0 QAM16 21.29 | 22.83 | PASS
LTE Band2 5 18625 12 #Mid QAM16 21.30 | 22.84 | PASS
LTE Band2 5 18625 12 #Max QAM16 21.30 | 22.84 | PASS
LTE Band2 5 18625 25 #0 QAM16 21.37 | 2291 | PASS
LTE Band2 5 18625 1 #0 QAM64 21.183 | 22.67 | PASS
LTE Band2 5 18625 1 #Mid QAM64 21.09 | 22.63 | PASS
LTE Band2 5 18625 1 #Max QAM64 21.14 | 22.68 | PASS
LTE Band2 5 18625 12 #0 QAM64 20.11 21.65 | PASS
LTE Band2 5 18625 12 #Mid QAM64 20.02 | 21.56 | PASS
LTE Band2 5 18625 12 #Max QAM64 20.16 | 21.70 | PASS
LTE Band2 5 18625 25 #0 QAM64 20.04 | 21.58 | PASS
LTE Band2 5 18900 1 #0 QPSK 23.13 | 25.583 | PASS
LTE Band2 5 18900 1 #Mid QPSK 23.25 | 25.65 | PASS
LTE Band2 5 18900 1 #Max QPSK 23.16 | 25.56 | PASS
LTE Band2 5 18900 12 #0 QPSK 2222 | 2462 | PASS
LTE Band2 5 18900 12 #Mid QPSK 22.23 | 24.63 | PASS
LTE Band2 5 18900 12 #Max QPSK 22.29 | 24.69 | PASS
LTE Band2 5 18900 25 #0 QPSK 22.25 | 24.65 | PASS
LTE Band2 5 18900 1 #0 QAM16 22.32 | 24.72 | PASS
LTE Band2 5 18900 1 #Mid QAM16 2243 | 24.83 | PASS
LTE Band2 5 18900 1 #Max QAM16 2236 | 24.76 | PASS
LTE Band2 5 18900 12 #0 QAM16 21.21 23.61 | PASS
LTE Band2 5 18900 12 #Mid QAM16 21.20 | 23.60 | PASS
LTE Band2 5 18900 12 #Max QAM16 21.25 | 23.65 | PASS
LTE Band2 5 18900 25 #0 QAM16 21.26 | 23.66 | PASS
LTE Band2 5 18900 1 #0 QAM64 21.31 23.71 | PASS
LTE Band2 5 18900 1 #Mid QAM64 21.02 | 23.42 | PASS
LTE Band2 5 18900 1 #Max QAM64 21.21 23.61 | PASS
LTE Band2 5 18900 12 #0 QAM64 20.06 | 22.46 | PASS
LTE Band2 5 18900 12 #Mid QAM64 20.06 | 22.46 | PASS
LTE Band2 5 18900 12 #Max QAM64 20.12 | 22.52 | PASS
LTE Band2 5 18900 25 #0 QAM64 20.06 | 22.46 | PASS
LTE Band2 5 19175 1 #0 QPSK 23.00 | 24.86 | PASS
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RF Test Report Report No.: R2410A1542-R3
LTE Band2 5 19175 1 #Mid QPSK 23.19 | 25.05 | PASS
LTE Band2 5 19175 1 #Max QPSK 23.08 | 24.94 | PASS
LTE Band2 5 19175 12 #0 QPSK 22.15 | 24.01 | PASS
LTE Band2 5 19175 12 #Mid QPSK 22.15 | 24.01 | PASS
LTE Band2 5 19175 12 #Max QPSK 2225 | 2411 | PASS
LTE Band2 5 19175 25 #0 QPSK 22.18 | 24.04 | PASS
LTE Band2 5 19175 1 #0 QAM16 22.34 | 2420 | PASS
LTE Band2 5 19175 1 #Mid QAM16 2246 | 24.32 | PASS
LTE Band2 5 19175 1 #Max QAM16 22.35 | 2421 | PASS
LTE Band2 5 19175 12 #0 QAM16 21.22 | 23.08 | PASS
LTE Band2 5 19175 12 #Mid QAM16 21.23 | 23.09 | PASS
LTE Band2 5 19175 12 #Max QAM16 21.30 | 23.16 | PASS
LTE Band2 5 19175 25 #0 QAM16 21.19 | 23.05 | PASS
LTE Band2 5 19175 1 #0 QAM64 21.16 | 23.02 | PASS
LTE Band2 5 19175 1 #Mid QAM64 21.06 | 22.92 | PASS
LTE Band2 5 19175 1 #Max QAM64 21.14 | 23.00 | PASS
LTE Band2 5 19175 12 #0 QAM64 20.07 | 21.983 | PASS
LTE Band2 5 19175 12 #Mid QAM64 20.05 | 21.91 | PASS
LTE Band2 5 19175 12 #Max QAM64 20.05 | 21.91 | PASS
LTE Band2 5 19175 25 #0 QAM64 20.03 | 21.89 | PASS
LTE Band2 10 18650 1 #0 QPSK 23.10 | 24.34 | PASS
LTE Band2 10 18650 1 #Mid QPSK 23.03 | 24.27 | PASS
LTE Band2 10 18650 1 #Max QPSK 23.02 | 24.26 | PASS
LTE Band2 10 18650 25 #0 QPSK 22.30 | 23.54 | PASS
LTE Band2 10 18650 25 #Mid QPSK 22.31 23.55 | PASS
LTE Band2 10 18650 25 #Max QPSK 22.21 23.45 | PASS
LTE Band2 10 18650 50 #0 QPSK 22.22 | 23.46 | PASS
LTE Band2 10 18650 1 #0 QAM16 2245 | 23.69 | PASS
LTE Band2 10 18650 1 #Mid QAM16 22.31 23.55 | PASS
LTE Band2 10 18650 1 #Max QAM16 22.45 | 23.69 | PASS
LTE Band2 10 18650 25 #0 QAM16 21.41 22.65 | PASS
LTE Band2 10 18650 25 #Mid QAM16 21.41 22.65 | PASS
LTE Band2 10 18650 25 #Max QAM16 21.40 | 22.64 | PASS
LTE Band2 10 18650 50 #0 QAM16 21.28 | 22.52 | PASS
LTE Band2 10 18650 1 #0 QAM64 21.08 | 22.32 | PASS
LTE Band2 10 18650 1 #Mid QAM64 21.08 | 22.27 | PASS
LTE Band2 10 18650 1 #Max QAM64 21.07 | 22.31 | PASS
LTE Band2 10 18650 25 #0 QAM64 20.04 | 21.28 | PASS
LTE Band2 10 18650 25 #Mid QAM64 19.98 | 21.22 | PASS
LTE Band2 10 18650 25 #Max QAM64 20.09 | 21.33 | PASS
LTE Band2 10 18650 50 #0 QAM64 20.02 | 21.26 | PASS
LTE Band2 10 18900 1 #0 QPSK 23.05 | 25.45 | PASS
LTE Band2 10 18900 1 #Mid QPSK 23.02 | 25.42 | PASS
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RF Test Report Report No.: R2410A1542-R3
LTE Band2 10 18900 1 #Max QPSK 23.02 | 25.42 | PASS
LTE Band2 10 18900 25 #0 QPSK 22.26 | 24.66 | PASS
LTE Band2 10 18900 25 #Mid QPSK 22.26 | 24.66 | PASS
LTE Band2 10 18900 25 #Max QPSK 2221 | 24.61 | PASS
LTE Band2 10 18900 50 #0 QPSK 2222 | 2462 | PASS
LTE Band2 10 18900 1 #0 QAM16 22.24 | 2464 | PASS
LTE Band2 10 18900 1 #Mid QAM16 22.24 | 24.64 | PASS
LTE Band2 10 18900 1 #Max QAM16 2219 | 2459 | PASS
LTE Band2 10 18900 25 #0 QAM16 21.30 | 23.70 | PASS
LTE Band2 10 18900 25 #Mid QAM16 21.30 | 23.70 | PASS
LTE Band2 10 18900 25 #Max QAM16 21.26 | 23.66 | PASS
LTE Band2 10 18900 50 #0 QAM16 21.23 | 23.63 | PASS
LTE Band2 10 18900 1 #0 QAM64 21.18 | 23.58 | PASS
LTE Band2 10 18900 1 #Mid QAM64 20.98 | 23.38 | PASS
LTE Band2 10 18900 1 #Max QAM64 21.183 | 23.53 | PASS
LTE Band2 10 18900 25 #0 QAM64 20.02 | 22.42 | PASS
LTE Band2 10 18900 25 #Mid QAM64 20.02 | 22.42 | PASS
LTE Band2 10 18900 25 #Max QAM64 20.04 | 22.44 | PASS
LTE Band2 10 18900 50 #0 QAM64 19.98 | 22.38 | PASS
LTE Band2 10 19150 1 #0 QPSK 23.22 | 25.08 | PASS
LTE Band2 10 19150 1 #Mid QPSK 23.10 | 24.96 | PASS
LTE Band2 10 19150 1 #Max QPSK 23.10 | 24.96 | PASS
LTE Band2 10 19150 25 #0 QPSK 2224 | 2410 | PASS
LTE Band2 10 19150 25 #Mid QPSK 2225 | 2411 | PASS
LTE Band2 10 19150 25 #Max QPSK 22.18 | 24.04 | PASS
LTE Band2 10 19150 50 #0 QPSK 22.22 | 24.08 | PASS
LTE Band2 10 19150 1 #0 QAM16 2212 | 23.98 | PASS
LTE Band2 10 19150 1 #Mid QAM16 21.87 | 23.73 | PASS
LTE Band2 10 19150 1 #Max QAM16 21.90 | 23.76 | PASS
LTE Band2 10 19150 25 #0 QAM16 21.31 23.17 | PASS
LTE Band2 10 19150 25 #Mid QAM16 21.31 23.17 | PASS
LTE Band2 10 19150 25 #Max QAM16 21.22 | 23.08 | PASS
LTE Band2 10 19150 50 #0 QAM16 21.23 | 23.09 | PASS
LTE Band2 10 19150 1 #0 QAM64 21.10 | 22.96 | PASS
LTE Band2 10 19150 1 #Mid QAM64 21.00 | 22.86 | PASS
LTE Band2 10 19150 1 #Max QAM64 21.04 | 22.90 | PASS
LTE Band2 10 19150 25 #0 QAM64 20.01 21.87 | PASS
LTE Band2 10 19150 25 #Mid QAM64 20.00 | 21.86 | PASS
LTE Band2 10 19150 25 #Max QAM64 20.06 | 21.92 | PASS
LTE Band2 10 19150 50 #0 QAM64 20.04 | 21.90 | PASS
LTE Band2 15 18675 1 #0 QPSK 23.37 | 24.61 | PASS
LTE Band2 15 18675 1 #Mid QPSK 23.25 | 2449 | PASS
LTE Band2 15 18675 1 #Max QPSK 23.23 | 24.47 | PASS
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RF Test Report Report No.: R2410A1542-R3
LTE Band2 15 18675 36 #0 QPSK 2245 | 23.69 | PASS
LTE Band2 15 18675 36 #Mid QPSK 2247 | 23.71 | PASS
LTE Band2 15 18675 36 #Max QPSK 2242 | 23.66 | PASS
LTE Band2 15 18675 75 #0 QPSK 2243 | 23.67 | PASS
LTE Band2 15 18675 1 #0 QAM16 22.63 | 23.87 | PASS
LTE Band2 15 18675 1 #Mid QAM16 22,57 | 23.81 | PASS
LTE Band2 15 18675 1 #Max QAM16 22.65 | 23.89 | PASS
LTE Band2 15 18675 36 #0 QAM16 21.45 | 22.69 | PASS
LTE Band2 15 18675 36 #Mid QAM16 21.41 22.65 | PASS
LTE Band2 15 18675 36 #Max QAM16 21.40 | 22.64 | PASS
LTE Band2 15 18675 75 #0 QAM16 21.44 | 22.68 | PASS
LTE Band2 15 18675 1 #0 QAM64 21.07 | 22.31 | PASS
LTE Band2 15 18675 1 #Mid QAM64 21.01 22.25 | PASS
LTE Band2 15 18675 1 #Max QAM64 21.04 | 22.28 | PASS
LTE Band2 15 18675 36 #0 QAM64 20.02 | 21.26 | PASS
LTE Band2 15 18675 36 #Mid QAM64 19.95 | 21.19 | PASS
LTE Band2 15 18675 36 #Max QAM64 20.06 | 21.30 | PASS
LTE Band2 15 18675 75 #0 QAM64 20.00 | 21.24 | PASS
LTE Band2 15 18900 1 #0 QPSK 23.32 | 25.72 | PASS
LTE Band2 15 18900 1 #Mid QPSK 23.31 25.71 | PASS
LTE Band2 15 18900 1 #Max QPSK 23.27 | 25.67 | PASS
LTE Band2 15 18900 36 #0 QPSK 22.45 | 24.85 | PASS
LTE Band2 15 18900 36 #Mid QPSK 2244 | 2484 | PASS
LTE Band2 15 18900 36 #Max QPSK 2245 | 24.85 | PASS
LTE Band2 15 18900 75 #0 QPSK 2243 | 24.83 | PASS
LTE Band2 15 18900 1 #0 QAM16 2252 | 2492 | PASS
LTE Band2 15 18900 1 #Mid QAM16 2248 | 24.88 | PASS
LTE Band2 15 18900 1 #Max QAM16 2250 | 24.90 | PASS
LTE Band2 15 18900 36 #0 QAM16 21.42 | 23.82 | PASS
LTE Band2 15 18900 36 #Mid QAM16 21.43 | 23.83 | PASS
LTE Band2 15 18900 36 #Max QAM16 21.46 | 23.86 | PASS
LTE Band2 15 18900 75 #0 QAM16 21.43 | 23.83 | PASS
LTE Band2 15 18900 1 #0 QAM64 21.14 | 23.54 | PASS
LTE Band2 15 18900 1 #Mid QAM64 20.97 | 23.37 | PASS
LTE Band2 15 18900 1 #Max QAM64 21.08 | 23.48 | PASS
LTE Band2 15 18900 36 #0 QAM64 19.98 | 22.38 | PASS
LTE Band2 15 18900 36 #Mid QAM64 19.97 | 22.37 | PASS
LTE Band2 15 18900 36 #Max QAM64 20.01 22.41 | PASS
LTE Band2 15 18900 75 #0 QAM64 19.94 | 22.34 | PASS
LTE Band2 15 19125 1 #0 QPSK 23.43 | 26.13 | PASS
LTE Band2 15 19125 1 #Mid QPSK 23.39 | 26.09 | PASS
LTE Band2 15 19125 1 #Max QPSK 23.40 | 26.10 | PASS
LTE Band2 15 19125 36 #0 QPSK 22.41 25.11 | PASS
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RF Test Report Report No.: R2410A1542-R3
LTE Band2 15 19125 36 #Mid QPSK 2241 | 25.11 | PASS
LTE Band2 15 19125 36 #Max QPSK 2245 | 25.15 | PASS
LTE Band2 15 19125 75 #0 QPSK 2241 | 25.11 | PASS
LTE Band2 15 19125 1 #0 QAM16 2244 | 25.14 | PASS
LTE Band2 15 19125 1 #Mid QAM16 2240 | 25.10 | PASS
LTE Band2 15 19125 1 #Max QAM16 22.36 | 25.06 | PASS
LTE Band2 15 19125 36 #0 QAM16 21.39 | 24.09 | PASS
LTE Band2 15 19125 36 #Mid QAM16 21.40 | 2410 | PASS
LTE Band2 15 19125 36 #Max QAM16 2142 | 2412 | PASS
LTE Band2 15 19125 75 #0 QAM16 21.45 | 2415 | PASS
LTE Band2 15 19125 1 #0 QAM64 21.08 | 23.78 | PASS
LTE Band2 15 19125 1 #Mid QAM64 20.97 | 23.67 | PASS
LTE Band2 15 19125 1 #Max QAM64 21.00 | 23.70 | PASS
LTE Band2 15 19125 36 #0 QAM64 19.98 | 22.68 | PASS
LTE Band2 15 19125 36 #Mid QAM64 19.96 | 22.66 | PASS
LTE Band2 15 19125 36 #Max QAM64 20.02 | 22.72 | PASS
LTE Band2 15 19125 75 #0 QAM64 19.99 | 22.69 | PASS
LTE Band2 20 18700 1 #0 QPSK 23.47 | 24.71 | PASS
LTE Band2 20 18700 1 #Mid QPSK 23.31 2455 | PASS
LTE Band2 20 18700 1 #Max QPSK 23.26 | 24.50 | PASS
LTE Band2 20 18700 50 #0 QPSK 22.40 | 23.64 | PASS
LTE Band2 20 18700 50 #Mid QPSK 22.41 23.65 | PASS
LTE Band2 20 18700 50 #Max QPSK 22.41 23.65 | PASS
LTE Band2 20 18700 100 #0 QPSK 22.41 23.65 | PASS
LTE Band2 20 18700 1 #0 QAM16 2255 | 23.79 | PASS
LTE Band2 20 18700 1 #Mid QAM16 2253 | 23.77 | PASS
LTE Band2 20 18700 1 #Max QAM16 2254 | 23.78 | PASS
LTE Band2 20 18700 50 #0 QAM16 21.46 | 22.70 | PASS
LTE Band2 20 18700 50 #Mid QAM16 21.49 | 22.73 | PASS
LTE Band2 20 18700 50 #Max QAM16 21.48 | 22.72 | PASS
LTE Band2 20 18700 100 #0 QAM16 21.44 | 22.68 | PASS
LTE Band2 20 18700 1 #0 QAM64 21.04 | 22.28 | PASS
LTE Band2 20 18700 1 #Mid QAM64 21.00 | 22.24 | PASS
LTE Band2 20 18700 1 #Max QAM64 21.02 | 22.26 | PASS
LTE Band2 20 18700 50 #0 QAM64 19.99 | 21.23 | PASS
LTE Band2 20 18700 50 #Mid QAM64 19.93 | 21.17 | PASS
LTE Band2 20 18700 50 #Max QAM64 20.08 | 21.27 | PASS
LTE Band2 20 18700 100 #0 QAM64 19.97 | 21.21 | PASS
LTE Band2 20 18900 1 #0 QPSK 23.47 | 25.87 | PASS
LTE Band2 20 18900 1 #Mid QPSK 23.38 | 25.78 | PASS
LTE Band2 20 18900 1 #Max QPSK 23.33 | 25.73 | PASS
LTE Band2 20 18900 50 #0 QPSK 2239 | 24.79 | PASS
LTE Band2 20 18900 50 #Mid QPSK 2240 | 24.80 | PASS
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RF Test Report Report No.: R2410A1542-R3

LTE Band2] 20 18900 50 #Max QPSK | 22.39 | 24.79 | PASS
LTE Band2| 20 18900 | 100 #0 QPSK | 2237 | 2477 | PASS
LTE Band2| 20 18900 1 #0 QAM16 | 22.30 | 24.70 | PASS
LTE Band2| 20 18900 1 #Mid QAM16 | 22.21 | 2461 | PASS
LTE Band2| 20 18900 1 #Max | QAMi6 | 2217 | 2457 | PASS
LTE Band2| 20 18900 50 #0 QAM16 | 2137 | 23.77 | PASS
LTE Band2| 20 18900 50 #Mid QAM16 | 2139 | 23.79 | PASS
LTE Band2| 20 18900 50 #Max | QAMI6 | 2140 | 23.80 | PASS
LTE Band2| 20 18900 | 100 #0 QAM16 | 2142 | 23.82 | PASS
LTE Band2| 20 18900 1 #0 QAMB4 | 21.10 | 2350 | PASS
LTE Band2| 20 18900 1 #Mid QAM64 | 20.93 | 23.33 | PASS
LTE Band2| 20 18900 1 #Max | QAMB4 | 21.07 | 23.47 | PASS
LTE Band2| 20 18900 50 #0 QAMG4 | 19.93 | 22.33 | PASS
LTE Band2| 20 18900 50 #Mid QAMG4 | 19.93 | 22.33 | PASS
LTE Band2| 20 18900 50 #Max | QAM64 | 19.96 | 22.36 | PASS
LTE Band2| 20 18900 | 100 #0 QAMG4 | 19.89 | 2229 | PASS
LTE Band2| 20 19100 1 #0 QPSK | 23.34 | 26.04 | PASS
LTE Band2| 20 19100 1 #Mid QPSK | 2327 | 2597 | PASS
LTE Band2| 20 19100 1 #Max QPSK | 2325 | 25.95 | PASS
LTE Band2| 20 19100 50 #0 QPSK | 2241 | 2511 | PASS
LTE Band2| 20 19100 50 #Mid QPSK | 2241 | 2511 | PASS
LTE Band2| 20 19100 50 #Max QPSK | 22.38 | 25.08 | PASS
LTE Band2| 20 19100 | 100 #0 QPSK | 2237 | 2507 | PASS
LTE Band2| 20 19100 1 #0 QAM16 | 22.19 | 24.89 | PASS
LTE Band2| 20 19100 1 #Mid QAM16 | 22.13 | 24.83 | PASS
LTE Band2| 20 19100 1 #Max | QAMI6 | 21.97 | 2467 | PASS
LTE Band2| 20 19100 50 #0 QAM16 | 21.48 | 24.18 | PASS
LTE Band2| 20 19100 50 #Mid QAM16 | 2152 | 2422 | PASS
LTE Band2| 20 19100 50 #Max | QAM16 | 2144 | 24.14 | PASS
LTE Band2| 20 19100 | 100 #0 QAM16 | 21.40 | 24.10 | PASS
LTE Band2| 20 19100 i #0 QAMB4 | 21.05 | 23.75 | PASS
LTE Band2| 20 19100 i #Mid QAMB4 | 20.95 | 23.65 | PASS
LTE Band2| 20 19100 i #Max | QAMG4 | 2097 | 2367 | PASS
LTE Band2| 20 19100 50 #0 QAMB4 | 19.94 | 2264 | PASS
LTE Band2| 20 19100 50 #Mid QAMG4 | 19.93 | 2263 | PASS
LTE Band2| 20 19100 50 #Max | QAM64 | 19.98 | 22.68 | PASS
LTE Band2| 20 19100 | 100 #0 QAMG4 | 19.95 | 2265 | PASS

Band Ba("l\:'l_";'z';"h UL Channel RB Size|RB Position|Modulation '::;"r:; (EE:) Verdict
LTE Band25| 1.4 26047 : #0 QPSK | 2339 | 2493 |PASS
LTE Band25| 14 26047 : #Mid QPSK | 2345 | 2499 |PASS
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LTE Band25 1.4 26047 1 #Max QPSK | 23.35 24.89 PASS
LTE Band25 1.4 26047 3 #0 QPSK | 23.23 24.77 PASS
LTE Band25 1.4 26047 3 #Mid QPSK | 23.22 24.76 PASS
LTE Band25 1.4 26047 3 #Max QPSK | 23.19 24.73 PASS
LTE Band25 1.4 26047 6 #0 QPSK | 22.36 23.90 PASS
LTE Band25 1.4 26047 1 #0 QAM16 | 22.14 23.68 PASS
LTE Band25 1.4 26047 1 #Mid QAM16 | 22.22 23.76 PASS
LTE Band25 1.4 26047 1 #Max QAM16 | 22.19 23.73 PASS
LTE Band25 1.4 26047 3 #0 QAM16 | 22.29 23.83 PASS
LTE Band25 1.4 26047 3 #Mid QAM16 | 22.29 23.83 PASS
LTE Band25 1.4 26047 3 #Max QAM16 | 22.29 23.83 PASS
LTE Band25 1.4 26047 6 #0 QAM16 | 21.29 22.83 PASS
LTE Band25 1.4 26047 1 #0 QAM64 | 21.09 22.63 PASS
LTE Band25 1.4 26047 1 #Mid QAM64 | 21.10 22.64 PASS
LTE Band25 1.4 26047 1 #Max QAM64 | 21.15 22.69 PASS
LTE Band25 1.4 26047 3 #0 QAM64 | 19.87 21.41 PASS
LTE Band25 1.4 26047 3 #Mid QAM64 | 19.95 21.49 PASS
LTE Band25 1.4 26047 3 #Max QAM64 | 19.95 21.49 PASS
LTE Band25 1.4 26047 6 #0 QAM64 | 19.89 21.43 PASS
LTE Band25 1.4 26365 1 #0 QPSK | 23.19 25.59 PASS
LTE Band25 1.4 26365 1 #Mid QPSK | 23.36 25.76 PASS
LTE Band25 1.4 26365 1 #Max QPSK | 23.24 25.64 PASS
LTE Band25 1.4 26365 3 #0 QPSK | 23.10 25.50 PASS
LTE Band25 1.4 26365 3 #Mid QPSK | 23.10 25.50 PASS
LTE Band25 1.4 26365 3 #Max QPSK | 23.16 25.56 PASS
LTE Band25 1.4 26365 6 #0 QPSK | 22.19 24.59 PASS
LTE Band25 1.4 26365 1 #0 QAM16 | 22.14 24.54 PASS
LTE Band25 1.4 26365 1 #Mid QAM16 | 22.32 24.72 PASS
LTE Band25 1.4 26365 1 #Max QAM16 | 22.24 24.64 PASS
LTE Band25 1.4 26365 3 #0 QAM16 | 22.38 24.78 PASS
LTE Band25 1.4 26365 3 #Mid QAM16 | 22.37 24.77 PASS
LTE Band25 1.4 26365 3 #Max QAM16 | 22.46 24.86 PASS
LTE Band25 1.4 26365 6 #0 QAM16 | 21.22 23.62 PASS
LTE Band25 1.4 26365 1 #0 QAM64 | 21.11 23.51 PASS
LTE Band25 1.4 26365 1 #Mid QAM64 | 20.97 23.37 PASS
LTE Band25 1.4 26365 1 #Max QAM64 | 21.06 23.46 PASS
LTE Band25 1.4 26365 3 #0 QAM64 | 19.93 22.33 PASS
LTE Band25 1.4 26365 3 #Mid QAM64 | 19.97 22.37 PASS
LTE Band25 1.4 26365 3 #Max QAM64 | 19.96 22.36 PASS
LTE Band25 1.4 26365 6 #0 QAM64 | 19.93 22.33 PASS
LTE Band25 1.4 26683 1 #0 QPSK | 23.16 25.02 PASS
LTE Band25 1.4 26683 1 #Mid QPSK | 23.32 25.18 PASS
LTE Band25 1.4 26683 1 #Max QPSK | 23.26 25.12 PASS
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LTE Band25 1.4 26683 3 #0 QPSK | 22.99 24.85 PASS
LTE Band25 1.4 26683 3 #Mid QPSK | 22.98 24.84 PASS
LTE Band25 1.4 26683 3 #Max QPSK | 23.04 24.90 PASS
LTE Band25 1.4 26683 6 #0 QPSK | 22.30 24.16 PASS
LTE Band25 1.4 26683 1 #0 QAM16 | 22.23 24.09 PASS
LTE Band25 1.4 26683 1 #Mid QAM16 | 22.43 24.29 PASS
LTE Band25 1.4 26683 1 #Max QAM16 | 22.33 24.19 PASS
LTE Band25 1.4 26683 3 #0 QAM16 | 22.09 23.95 PASS
LTE Band25 1.4 26683 3 #Mid QAM16 | 22.08 23.94 PASS
LTE Band25 1.4 26683 3 #Max QAM16 | 22.13 23.99 PASS
LTE Band25 1.4 26683 6 #0 QAM16 | 21.16 23.02 PASS
LTE Band25 1.4 26683 1 #0 QAM64 | 21.12 22.98 PASS
LTE Band25 1.4 26683 1 #Mid QAM64 | 21.01 22.87 PASS
LTE Band25 1.4 26683 1 #Max QAM64 | 20.93 22.79 PASS
LTE Band25 1.4 26683 3 #0 QAM64 | 19.90 21.76 PASS
LTE Band25 1.4 26683 3 #Mid QAM64 | 19.90 21.76 PASS
LTE Band25 1.4 26683 3 #Max QAM64 | 19.89 21.75 PASS
LTE Band25 1.4 26683 6 #0 QAM64 | 19.98 21.84 PASS
LTE Band25 3 26055 1 #0 QPSK | 23.21 24.75 PASS
LTE Band25 3 26055 1 #Mid QPSK | 23.36 24.90 PASS
LTE Band25 3 26055 1 #Max QPSK | 23.26 24.80 PASS
LTE Band25 3 26055 8 #0 QPSK | 22.40 23.94 PASS
LTE Band25 3 26055 8 #Mid QPSK | 22.40 23.94 PASS
LTE Band25 3 26055 8 #Max QPSK | 22.44 23.98 PASS
LTE Band25 3 26055 15 #0 QPSK | 22.41 23.95 PASS
LTE Band25 3 26055 1 #0 QAM16 | 22.48 24.02 PASS
LTE Band25 3 26055 1 #Mid QAM16 | 22.62 24.16 PASS
LTE Band25 3 26055 1 #Max QAM16 | 22.52 24.06 PASS
LTE Band25 3 26055 8 #0 QAM16 | 21.42 22.96 PASS
LTE Band25 3 26055 8 #Mid QAM16 | 21.42 22.96 PASS
LTE Band25 3 26055 8 #Max QAM16 | 21.43 22.97 PASS
LTE Band25 3 26055 15 #0 QAM16 | 21.42 22.96 PASS
LTE Band25 3 26055 1 #0 QAM64 | 21.11 22.65 PASS
LTE Band25 3 26055 1 #Mid QAM64 | 21.13 22.67 PASS
LTE Band25 3 26055 1 #Max QAM64 | 21.18 22.72 PASS
LTE Band25 3 26055 8 #0 QAM64 | 19.95 21.49 PASS
LTE Band25 3 26055 8 #Mid QAM64 | 20.05 21.59 PASS
LTE Band25 3 26055 8 #Max QAM64 | 20.03 21.57 PASS
LTE Band25 3 26055 15 #0 QAM64 | 19.92 21.46 PASS
LTE Band25 3 26365 1 #0 QPSK | 23.06 25.46 PASS
LTE Band25 3 26365 1 #Mid QPSK | 23.31 25.71 PASS
LTE Band25 3 26365 1 #Max QPSK | 23.19 25.59 PASS
LTE Band25 3 26365 8 #0 QPSK | 22.28 24.68 PASS
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LTE Band25 3 26365 8 #Mid QPSK | 22.29 24.69 PASS
LTE Band25 3 26365 8 #Max QPSK | 22.36 24.76 PASS
LTE Band25 3 26365 15 #0 QPSK | 22.28 24.68 PASS
LTE Band25 3 26365 1 #0 QAM16 | 22.29 24.69 PASS
LTE Band25 3 26365 1 #Mid QAM16 | 22.50 24.90 PASS
LTE Band25 3 26365 1 #Max QAM16 | 22.39 24.79 PASS
LTE Band25 3 26365 8 #0 QAM16 | 21.25 23.65 PASS
LTE Band25 3 26365 8 #Mid QAM16 | 21.26 23.66 PASS
LTE Band25 3 26365 8 #Max QAM16 | 21.39 23.79 PASS
LTE Band25 3 26365 15 #0 QAM16 | 21.22 23.62 PASS
LTE Band25 3 26365 1 #0 QAM64 | 21.15 23.55 PASS
LTE Band25 3 26365 1 #Mid QAM64 | 21.02 23.42 PASS
LTE Band25 3 26365 1 #Max QAM64 | 21.11 23.51 PASS
LTE Band25 3 26365 8 #0 QAM64 | 20.03 22.43 PASS
LTE Band25 3 26365 8 #Mid QAM64 | 20.05 22.45 PASS
LTE Band25 3 26365 8 #Max QAM64 | 20.05 22.45 PASS
LTE Band25 3 26365 15 #0 QAM64 | 19.97 22.37 PASS
LTE Band25 3 26675 1 #0 QPSK | 23.22 25.08 PASS
LTE Band25 3 26675 1 #Mid QPSK | 23.53 25.39 PASS
LTE Band25 3 26675 1 #Max QPSK | 23.47 25.33 PASS
LTE Band25 3 26675 8 #0 QPSK | 22.33 24.19 PASS
LTE Band25 3 26675 8 #Mid QPSK | 22.33 24.19 PASS
LTE Band25 3 26675 8 #Max QPSK | 22.45 24.31 PASS
LTE Band25 3 26675 15 #0 QPSK | 22.34 24.20 PASS
LTE Band25 3 26675 1 #0 QAM16 | 22.00 23.86 PASS
LTE Band25 3 26675 1 #Mid QAM16 | 22.22 24.08 PASS
LTE Band25 3 26675 1 #Max QAM16 | 22.13 23.99 PASS
LTE Band25 3 26675 8 #0 QAM16 | 21.29 23.15 PASS
LTE Band25 3 26675 8 #Mid QAM16 | 21.27 23.13 PASS
LTE Band25 3 26675 8 #Max QAM16 | 21.35 23.21 PASS
LTE Band25 3 26675 15 #0 QAM16 | 21.33 23.19 PASS
LTE Band25 3 26675 1 #0 QAM64 | 21.15 23.01 PASS
LTE Band25 3 26675 1 #Mid QAM64 | 21.05 22.91 PASS
LTE Band25 3 26675 1 #Max QAM64 | 20.97 22.83 PASS
LTE Band25 3 26675 8 #0 QAM64 | 20.01 21.87 PASS
LTE Band25 3 26675 8 #Mid QAM64 | 20.00 21.86 PASS
LTE Band25 3 26675 8 #Max QAM64 | 19.97 21.83 PASS
LTE Band25 3 26675 15 #0 QAM64 | 20.01 21.87 PASS
LTE Band25 5 26065 1 #0 QPSK | 23.30 24.84 PASS
LTE Band25 5 26065 1 #Mid QPSK | 23.39 24.93 PASS
LTE Band25 5 26065 1 #Max QPSK | 23.34 24.88 PASS
LTE Band25 5 26065 12 #0 QPSK | 22.34 23.88 PASS
LTE Band25 5 26065 12 #Mid QPSK | 22.35 23.89 PASS

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.

Page 23 of 115




<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band25 5 26065 12 #Max QPSK | 22.43 23.97 PASS
LTE Band25 5 26065 25 #0 QPSK | 22.38 23.92 PASS
LTE Band25 5 26065 1 #0 QAM16 | 22.55 24.09 PASS
LTE Band25 5 26065 1 #Mid QAM16 | 22.64 24.18 PASS
LTE Band25 5 26065 1 #Max QAM16 | 22.60 24.14 PASS
LTE Band25 5 26065 12 #0 QAM16 | 21.35 22.89 PASS
LTE Band25 5 26065 12 #Mid QAM16 | 21.35 22.89 PASS
LTE Band25 5 26065 12 #Max QAM16 | 21.38 22.92 PASS
LTE Band25 5 26065 25 #0 QAM16 | 21.42 22.96 PASS
LTE Band25 5 26065 1 #0 QAM64 | 21.15 22.69 PASS
LTE Band25 5 26065 1 #Mid QAM64 | 21.20 22.74 PASS
LTE Band25 5 26065 1 #Max QAM64 | 21.24 22.78 PASS
LTE Band25 5 26065 12 #0 QAM64 | 20.02 21.56 PASS
LTE Band25 5 26065 12 #Mid QAM64 | 20.10 21.64 PASS
LTE Band25 5 26065 12 #Max QAM64 | 20.10 21.64 PASS
LTE Band25 5 26065 25 #0 QAM64 | 20.00 21.54 PASS
LTE Band25 5 26365 1 #0 QPSK | 23.20 25.60 PASS
LTE Band25 5 26365 1 #Mid QPSK | 23.38 25.78 PASS
LTE Band25 5 26365 1 #Max QPSK | 23.33 25.73 PASS
LTE Band25 5 26365 12 #0 QPSK | 22.29 24.69 PASS
LTE Band25 5 26365 12 #Mid QPSK | 22.27 24.67 PASS
LTE Band25 5 26365 12 #Max QPSK | 22.36 24.76 PASS
LTE Band25 5 26365 25 #0 QPSK | 22.27 24.67 PASS
LTE Band25 5 26365 1 #0 QAM16 | 22.37 24.77 PASS
LTE Band25 5 26365 1 #Mid QAM16 | 22.53 24.93 PASS
LTE Band25 5 26365 1 #Max QAM16 | 22.54 24.94 PASS
LTE Band25 5 26365 12 #0 QAM16 | 21.23 23.63 PASS
LTE Band25 5 26365 12 #Mid QAM16 | 21.24 23.64 PASS
LTE Band25 5 26365 12 #Max QAM16 | 21.40 23.80 PASS
LTE Band25 5 26365 25 #0 QAM16 | 21.28 23.68 PASS
LTE Band25 5 26365 1 #0 QAM64 | 21.27 23.67 PASS
LTE Band25 5 26365 1 #Mid QAM64 | 21.07 23.47 PASS
LTE Band25 5 26365 1 #Max QAM64 | 21.18 23.58 PASS
LTE Band25 5 26365 12 #0 QAM64 | 20.07 22.47 PASS
LTE Band25 5 26365 12 #Mid QAM64 | 20.10 22.50 PASS
LTE Band25 5 26365 12 #Max QAM64 | 20.15 22.55 PASS
LTE Band25 5 26365 25 #0 QAM64 | 20.06 22.46 PASS
LTE Band25 5 26665 1 #0 QPSK | 23.09 24.95 PASS
LTE Band25 5 26665 1 #Mid QPSK | 23.34 25.20 PASS
LTE Band25 5 26665 1 #Max QPSK | 23.27 25.13 PASS
LTE Band25 5 26665 12 #0 QPSK | 22.19 24.05 PASS
LTE Band25 5 26665 12 #Mid QPSK | 22.22 24.08 PASS
LTE Band25 5 26665 12 #Max QPSK | 22.29 24.15 PASS
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LTE Band25 5 26665 25 #0 QPSK | 22.26 2412 PASS
LTE Band25 5 26665 1 #0 QAM16 | 22.37 24.23 PASS
LTE Band25 5 26665 1 #Mid QAM16 | 22.52 24.38 PASS
LTE Band25 5 26665 1 #Max QAM16 | 22.42 24.28 PASS
LTE Band25 5 26665 12 #0 QAM16 | 21.23 23.09 PASS
LTE Band25 5 26665 12 #Mid QAM16 | 21.25 23.11 PASS
LTE Band25 5 26665 12 #Max QAM16 | 21.36 23.22 PASS
LTE Band25 5 26665 25 #0 QAM16 | 21.27 23.13 PASS
LTE Band25 5 26665 1 #0 QAM64 | 21.20 23.06 PASS
LTE Band25 5 26665 1 #Mid QAM64 | 21.12 22.98 PASS
LTE Band25 5 26665 1 #Max QAM64 | 21.06 22.92 PASS
LTE Band25 5 26665 12 #0 QAM64 | 20.07 21.93 PASS
LTE Band25 5 26665 12 #Mid QAM64 | 20.04 21.90 PASS
LTE Band25 5 26665 12 #Max QAM64 | 19.97 21.83 PASS
LTE Band25 5 26665 25 #0 QAM64 | 20.02 21.88 PASS
LTE Band25 10 26090 1 #0 QPSK | 23.24 24.48 PASS
LTE Band25 10 26090 1 #Mid QPSK | 23.01 24.25 PASS
LTE Band25 10 26090 1 #Max QPSK | 23.09 24.33 PASS
LTE Band25 10 26090 25 #0 QPSK | 22.37 23.61 PASS
LTE Band25 10 26090 25 #Mid QPSK | 22.38 23.62 PASS
LTE Band25 10 26090 25 #Max QPSK | 22.39 23.63 PASS
LTE Band25 10 26090 50 #0 QPSK | 22.36 23.60 PASS
LTE Band25 10 26090 1 #0 QAM16 | 22.53 23.77 PASS
LTE Band25 10 26090 1 #Mid QAM16 | 22.32 23.56 PASS
LTE Band25 10 26090 1 #Max QAM16 | 22.42 23.66 PASS
LTE Band25 10 26090 25 #0 QAM16 | 21.45 22.69 PASS
LTE Band25 10 26090 25 #Mid QAM16 | 21.45 22.69 PASS
LTE Band25 10 26090 25 #Max QAM16 | 21.45 22.69 PASS
LTE Band25 10 26090 50 #0 QAM16 | 21.36 22.60 PASS
LTE Band25 10 26090 1 #0 QAM64 | 21.10 22.34 PASS
LTE Band25 10 26090 1 #Mid QAM64 | 21.14 22.38 PASS
LTE Band25 10 26090 1 #Max QAM64 | 21.17 22.41 PASS
LTE Band25 10 26090 25 #0 QAM64 | 19.95 21.19 PASS
LTE Band25 10 26090 25 #Mid QAM64 | 20.06 21.30 PASS
LTE Band25 10 26090 25 #Max QAM64 | 20.03 21.27 PASS
LTE Band25 10 26090 50 #0 QAM64 | 19.98 21.22 PASS
LTE Band25 10 26365 1 #0 QPSK | 23.18 25.58 PASS
LTE Band25 10 26365 1 #Mid QPSK | 23.05 25.45 PASS
LTE Band25 10 26365 1 #Max QPSK | 23.03 25.43 PASS
LTE Band25 10 26365 25 #0 QPSK | 22.34 24.74 PASS
LTE Band25 10 26365 25 #Mid QPSK | 22.34 24.74 PASS
LTE Band25 10 26365 25 #Max QPSK | 22.34 24.74 PASS
LTE Band25 10 26365 50 #0 QPSK | 22.35 24.75 PASS
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LTE Band25 10 26365 1 #0 QAM16 | 22.41 24.81 PASS
LTE Band25 10 26365 1 #Mid QAM16 | 22.25 24.65 PASS
LTE Band25 10 26365 1 #Max QAM16 | 22.33 24.73 PASS
LTE Band25 10 26365 25 #0 QAM16 | 21.40 23.80 PASS
LTE Band25 10 26365 25 #Mid QAM16 | 21.39 23.79 PASS
LTE Band25 10 26365 25 #Max QAM16 | 21.42 23.82 PASS
LTE Band25 10 26365 50 #0 QAM16 | 21.36 23.76 PASS
LTE Band25 10 26365 1 #0 QAM64 | 21.14 23.54 PASS
LTE Band25 10 26365 1 #Mid QAM64 | 21.03 23.43 PASS
LTE Band25 10 26365 1 #Max QAM64 | 21.10 23.50 PASS
LTE Band25 10 26365 25 #0 QAM64 | 20.03 22.43 PASS
LTE Band25 10 26365 25 #Mid QAM64 | 20.06 22.46 PASS
LTE Band25 10 26365 25 #Max QAM64 | 20.07 22.47 PASS
LTE Band25 10 26365 50 #0 QAM64 | 19.98 22.38 PASS
LTE Band25 10 26640 1 #0 QPSK | 23.26 25.12 PASS
LTE Band25 10 26640 1 #Mid QPSK | 23.15 25.01 PASS
LTE Band25 10 26640 1 #Max QPSK | 23.37 25.23 PASS
LTE Band25 10 26640 25 #0 QPSK | 22.29 24.15 PASS
LTE Band25 10 26640 25 #Mid QPSK | 22.30 24.16 PASS
LTE Band25 10 26640 25 #Max QPSK | 22.28 24.14 PASS
LTE Band25 10 26640 50 #0 QPSK | 22.30 24.16 PASS
LTE Band25 10 26640 1 #0 QAM16 | 22.07 23.93 PASS
LTE Band25 10 26640 1 #Mid QAM16 | 21.92 23.78 PASS
LTE Band25 10 26640 1 #Max QAM16 | 22.04 23.90 PASS
LTE Band25 10 26640 25 #0 QAM16 | 21.33 23.19 PASS
LTE Band25 10 26640 25 #Mid QAM16 | 21.30 23.16 PASS
LTE Band25 10 26640 25 #Max QAM16 | 21.24 23.10 PASS
LTE Band25 10 26640 50 #0 QAM16 | 21.27 23.13 PASS
LTE Band25 10 26640 1 #0 QAM64 | 21.14 23.00 PASS
LTE Band25 10 26640 1 #Mid QAM64 | 21.06 22.92 PASS
LTE Band25 10 26640 1 #Max QAM64 | 20.96 22.82 PASS
LTE Band25 10 26640 25 #0 QAM64 | 20.01 21.87 PASS
LTE Band25 10 26640 25 #Mid QAM64 | 19.99 21.85 PASS
LTE Band25 10 26640 25 #Max QAM64 | 19.98 21.84 PASS
LTE Band25 10 26640 50 #0 QAM64 | 20.03 21.89 PASS
LTE Band25 15 26115 1 #0 QPSK | 23.46 24.70 PASS
LTE Band25 15 26115 1 #Mid QPSK | 23.45 24.69 PASS
LTE Band25 15 26115 1 #Max QPSK | 23.38 24.62 PASS
LTE Band25 15 26115 36 #0 QPSK | 22.60 23.84 PASS
LTE Band25 15 26115 36 #Mid QPSK | 22.60 23.84 PASS
LTE Band25 15 26115 36 #Max QPSK | 22.56 23.80 PASS
LTE Band25 15 26115 75 #0 QPSK | 22.54 23.78 PASS
LTE Band25 15 26115 1 #0 QAM16 | 22.68 23.92 PASS
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LTE Band25 15 26115 1 #Mid QAM16 | 22.73 23.97 PASS
LTE Band25 15 26115 1 #Max QAM16 | 22.75 23.99 PASS
LTE Band25 15 26115 36 #0 QAM16 | 21.57 22.81 PASS
LTE Band25 15 26115 36 #Mid QAM16 | 21.57 22.81 PASS
LTE Band25 15 26115 36 #Max QAM16 | 21.53 22.77 PASS
LTE Band25 15 26115 75 #0 QAM16 | 21.58 22.82 PASS
LTE Band25 15 26115 1 #0 QAM64 | 21.09 22.33 PASS
LTE Band25 15 26115 1 #Mid QAM64 | 21.12 22.36 PASS
LTE Band25 15 26115 1 #Max QAM64 | 21.14 22.38 PASS
LTE Band25 15 26115 36 #0 QAM64 | 19.93 21.17 PASS
LTE Band25 15 26115 36 #Mid QAM64 | 20.03 21.27 PASS
LTE Band25 15 26115 36 #Max QAM64 | 20.00 21.24 PASS
LTE Band25 15 26115 75 #0 QAM64 | 19.96 21.20 PASS
LTE Band25 15 26365 1 #0 QPSK | 23.53 25.93 PASS
LTE Band25 15 26365 1 #Mid QPSK | 23.43 25.83 PASS
LTE Band25 15 26365 1 #Max QPSK | 23.36 25.76 PASS
LTE Band25 15 26365 36 #0 QPSK | 22.59 24.99 PASS
LTE Band25 15 26365 36 #Mid QPSK | 22.59 24.99 PASS
LTE Band25 15 26365 36 #Max QPSK | 22.58 24.98 PASS
LTE Band25 15 26365 75 #0 QPSK | 22.57 24.97 PASS
LTE Band25 15 26365 1 #0 QAM16 | 22.72 25.12 PASS
LTE Band25 15 26365 1 #Mid QAM16 | 22.64 25.04 PASS
LTE Band25 15 26365 1 #Max QAM16 | 22.63 25.03 PASS
LTE Band25 15 26365 36 #0 QAM16 | 21.54 23.94 PASS
LTE Band25 15 26365 36 #Mid QAM16 | 21.56 23.96 PASS
LTE Band25 15 26365 36 #Max QAM16 | 21.55 23.95 PASS
LTE Band25 15 26365 75 #0 QAM16 | 21.54 23.94 PASS
LTE Band25 15 26365 1 #0 QAM64 | 21.10 23.50 PASS
LTE Band25 15 26365 1 #Mid QAM64 | 21.02 23.42 PASS
LTE Band25 15 26365 1 #Max QAM64 | 21.05 23.45 PASS
LTE Band25 15 26365 36 #0 QAM64 | 19.99 22.39 PASS
LTE Band25 15 26365 36 #Mid QAM64 | 20.01 22.41 PASS
LTE Band25 15 26365 36 #Max QAM64 | 20.04 22.44 PASS
LTE Band25 15 26365 75 #0 QAM64 | 19.94 22.34 PASS
LTE Band25 15 26615 1 #0 QPSK | 23.64 25.50 PASS
LTE Band25 15 26615 1 #Mid QPSK | 23.54 25.40 PASS
LTE Band25 15 26615 1 #Max QPSK | 23.58 25.44 PASS
LTE Band25 15 26615 36 #0 QPSK | 22.55 24.41 PASS
LTE Band25 15 26615 36 #Mid QPSK | 22.56 24.42 PASS
LTE Band25 15 26615 36 #Max QPSK | 22.62 24.48 PASS
LTE Band25 15 26615 75 #0 QPSK | 22.62 24.48 PASS
LTE Band25 15 26615 1 #0 QAM16 | 22.63 24.49 PASS
LTE Band25 15 26615 1 #Mid QAM16 | 22.50 24.36 PASS
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LTE Band25 15 26615 1 #Max QAM16 | 22.38 24.24 PASS
LTE Band25 15 26615 36 #0 QAM16 | 21.52 23.38 PASS
LTE Band25 15 26615 36 #Mid QAM16 | 21.52 23.38 PASS
LTE Band25 15 26615 36 #Max QAM16 | 21.53 23.39 PASS
LTE Band25 15 26615 75 #0 QAM16 | 21.57 23.43 PASS
LTE Band25 15 26615 1 #0 QAM64 | 21.12 22.98 PASS
LTE Band25 15 26615 1 #Mid QAM64 | 21.03 22.89 PASS
LTE Band25 15 26615 1 #Max QAM64 | 20.92 22.78 PASS
LTE Band25 15 26615 36 #0 QAM64 | 19.98 21.84 PASS
LTE Band25 15 26615 36 #Mid QAM64 | 19.95 21.81 PASS
LTE Band25 15 26615 36 #Max QAM64 | 19.94 21.80 PASS
LTE Band25 15 26615 75 #0 QAM64 | 19.98 21.84 PASS
LTE Band25 20 26140 1 #0 QPSK | 23.63 24.87 PASS
LTE Band25 20 26140 1 #Mid QPSK | 23.44 24.68 PASS
LTE Band25 20 26140 1 #Max QPSK | 23.35 24.59 PASS
LTE Band25 20 26140 50 #0 QPSK | 22.51 23.75 PASS
LTE Band25 20 26140 50 #Mid QPSK | 22.51 23.75 PASS
LTE Band25 20 26140 50 #Max QPSK | 22.47 23.71 PASS
LTE Band25 20 26140 100 #0 QPSK | 22.50 23.74 PASS
LTE Band25 20 26140 1 #0 QAM16 | 22.75 23.99 PASS
LTE Band25 20 26140 1 #Mid QAM16 | 22.69 23.93 PASS
LTE Band25 20 26140 1 #Max QAM16 | 22.57 23.81 PASS
LTE Band25 20 26140 50 #0 QAM16 | 21.54 22.78 PASS
LTE Band25 20 26140 50 #Mid QAM16 | 21.55 22.79 PASS
LTE Band25 20 26140 50 #Max QAM16 | 21.55 22.79 PASS
LTE Band25 20 26140 100 #0 QAM16 | 21.51 22.75 PASS
LTE Band25 20 26140 1 #0 QAM64 | 21.06 22.30 PASS
LTE Band25 20 26140 1 #Mid QAM64 | 21.11 22.35 PASS
LTE Band25 20 26140 1 #Max QAM64 | 21.12 22.36 PASS
LTE Band25 20 26140 50 #0 QAM64 | 19.90 21.14 PASS
LTE Band25 20 26140 50 #Mid QAM64 | 20.01 21.25 PASS
LTE Band25 20 26140 50 #Max QAM64 | 19.97 21.21 PASS
LTE Band25 20 26140 100 #0 QAM64 | 19.93 21.17 PASS
LTE Band25 20 26365 1 #0 QPSK | 23.70 26.10 PASS
LTE Band25 20 26365 1 #Mid QPSK | 23.56 25.96 PASS
LTE Band25 20 26365 1 #Max QPSK | 23.48 25.88 PASS
LTE Band25 20 26365 50 #0 QPSK | 22.54 24.94 PASS
LTE Band25 20 26365 50 #Mid QPSK | 22.53 24.93 PASS
LTE Band25 20 26365 50 #Max QPSK | 22.52 24.92 PASS
LTE Band25 20 26365 100 #0 QPSK | 22.47 24.87 PASS
LTE Band25 20 26365 1 #0 QAM16 | 22.50 24.90 PASS
LTE Band25 20 26365 1 #Mid QAM16 | 22.36 24.76 PASS
LTE Band25 20 26365 1 #Max QAM16 | 22.31 24.71 PASS
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LTE Band25 20 26365 50 #0 QAM16 | 21.51 23.91 PASS
LTE Band25 20 26365 50 #Mid QAM16 | 21.49 23.89 PASS
LTE Band25 20 26365 50 #Max QAM16 | 21.51 23.91 PASS
LTE Band25 20 26365 100 #0 QAM16 | 21.53 23.93 PASS
LTE Band25 20 26365 1 #0 QAM64 | 21.06 23.46 PASS
LTE Band25 20 26365 1 #Mid QAM64 | 20.98 23.38 PASS
LTE Band25 20 26365 1 #Max QAM64 | 21.04 23.44 PASS
LTE Band25 20 26365 50 #0 QAM64 | 19.94 22.34 PASS
LTE Band25 20 26365 50 #Mid QAM64 | 19.97 22.37 PASS
LTE Band25 20 26365 50 #Max QAM64 | 19.99 22.39 PASS
LTE Band25 20 26365 100 #0 QAM64 | 19.89 22.29 PASS
LTE Band25 20 26590 1 #0 QPSK | 23.52 25.38 PASS
LTE Band25 20 26590 1 #Mid QPSK | 23.44 25.30 PASS
LTE Band25 20 26590 1 #Max QPSK | 23.47 25.33 PASS
LTE Band25 20 26590 50 #0 QPSK | 22.52 24.38 PASS
LTE Band25 20 26590 50 #Mid QPSK | 22.54 24.40 PASS
LTE Band25 20 26590 50 #Max QPSK | 22.48 24.34 PASS
LTE Band25 20 26590 100 #0 QPSK | 22.50 24.36 PASS
LTE Band25 20 26590 1 #0 QAM16 | 22.36 24.22 PASS
LTE Band25 20 26590 1 #Mid QAM16 | 22.22 24.08 PASS
LTE Band25 20 26590 1 #Max QAM16 | 22.09 23.95 PASS
LTE Band25 20 26590 50 #0 QAM16 | 21.60 23.46 PASS
LTE Band25 20 26590 50 #Mid QAM16 | 21.60 23.46 PASS
LTE Band25 20 26590 50 #Max QAM16 | 21.52 23.38 PASS
LTE Band25 20 26590 100 #0 QAM16 | 21.50 23.36 PASS
LTE Band25 20 26590 1 #0 QAM64 | 21.09 22.95 PASS
LTE Band25 20 26590 1 #Mid QAM64 | 21.01 22.87 PASS
LTE Band25 20 26590 1 #Max QAM64 | 20.89 22.75 PASS
LTE Band25 20 26590 50 #0 QAM64 | 19.94 21.80 PASS
LTE Band25 20 26590 50 #Mid QAM64 | 19.92 21.78 PASS
LTE Band25 20 26590 50 #Max QAM64 | 19.90 21.76 PASS
LTE Band25 20 26590 100 #0 QAM64 | 19.94 21.80 PASS
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5.2.0ccupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 3kHz, VBW is set to 10kHz for GSM 1900,

RBW is set to 51 kHz, VBW is set to 160kHz for WCDMA Band |l,

RBW is set to 30 kHz, VBW is set to 91kHz for LTE Band 2/25 (1.4MHz),

RBW is set to 62 kHz, VBW is set to 180 kHz for LTE Band 2/25 (3MHz),

RBW is set to 100 kHz, VBW is set to 300 kHz for LTE Band 2/25(5MHz),

RBW is set to 200 kHz, VBW is set to 620kHz for LTE Band 2/25 (10MHz),

RBW is set to 300kHz,VBW is set to 910kHz for LTE Band 2/25 (15MHz).

RBW is set to 430kHz,VBW is set to 1.2MHz for LTE Band 2/25 (20MHz).

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrurm
Analyzer

EUT Splitter

Base station Simulator

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k=2, U= 624Hz.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-002R Page 30 of 115
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<% eurofins

RF Test Report

Report No.: R2410A1542-R3

Test Result
Mode Channel Frequency (MHz) Ba:z:ﬁ:tm:nrm) Banc;::?:t?:(:MHz)
512 1850.2 0.2422 0.3054
G'(Z'\:n;ic;o 661 1880.0 0.2427 0.3058
810 1909.8 0.2405 0.3090
oS 1600 512 1850.2 0.2450 0.3129
(GNSK) 661 1880.0 0.2434 0.3108
810 1909.8 0.2440 0.3072
o 1600 512 1850.2 0.2398 0.3013
EPSK) 661 1880.0 0.2432 0.3083
810 1909.8 0.2446 0.3080
— 9262 1852.4 4.1462 4.7230
Band Il 9400 1880 41332 4.7050
(RMC) 9538 1907.6 4.1523 4.6730
LTE Band 2
. o .
Modulation Ba?n::zlfth Channel Fri:ntll-lezr)‘cy Baizv/ci:ﬁ,v(vﬁ;z) Bandfv?:ti‘(:MHz)
18607 | 1850.7 1.0956 1.234
14 18900 1880 1.0933 1.246
19193 | 1909.3 1.0943 1.242
18615 | 18515 2.7013 3.040
3 18900 1880 2.7060 3.014
19185 | 19085 2.7024 3.005
18625 | 18525 4.5247 4.974
QPSK
5 18900 1880 4.5091 4.859
19175 | 19075 4.5042 4913
18650 1855 8.9958 9.848
10 18900 1880 8.9915 9.740
19150 1905 8.9969 9.785
18675 | 18575 13.4800 14.610
10 18900 1880 13.4540 14.530
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19125 1902.5 13.4470 14.560

18700 1860 18.0210 19.470

20 18900 1880 17.9270 19.180
19100 1900 17.9540 19.540

18607 1850.7 1.0963 1.238

1.4 18900 1880 1.0986 1.249
19193 1909.3 1.0912 1.230

18615 1851.5 2.6981 2.997

3 18900 1880 2.6925 3.003
19185 1908.5 2.7045 3.024

18625 1852.5 4.5071 4.929

5 18900 1880 4.5271 4.963
16QAM 19175 1907.5 4.5158 4.973
18650 1855 8.9951 9.719

10 18900 1880 8.9613 9.698
19150 1905 8.9570 9.704

18675 1857.5 13.4590 14.570

15 18900 1880 13.4350 14.590
19125 1902.5 13.4360 14.590

18700 1860 17.9330 19.330

20 18900 1880 17.9510 19.420
19100 1900 17.9680 19.430

18607 1850.7 1.0915 1.235

1.4 18900 1880 1.0950 1.236
19193 1909.3 1.0932 1.228

18615 1851.5 2.6954 2.987

3 18900 1880 2.7008 2.980
S40AM 19185 1908.5 2.7010 2.997
18625 1852.5 4.5065 4.893

5 18900 1880 4.5099 4.959
19175 1907.5 4.5233 4.986

18650 1855 8.9998 9.717

10 18900 1880 8.9888 9.805
19150 1905 9.0021 9.822
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18675 | 1857.5 13.4740 14.570
15 18900 1880 13.4710 14.460
19125 | 19025 13.4820 14.650
18700 1860 17.9750 19.490
20 18900 1880 17.9500 19.280
19100 1900 17.9270 19.310

LTE Band 25
. o .

Modulation Ba(rIn::lsz;Ith Channel Fri:nl:-lezl;cy Baizxiz;v(ﬁ;z) Band\?v?:t?l((:MHz)
26047 | 18507 1.0940 1.235
14 26365 | 18825 1.0903 1.245
26683 | 1914.3 1.0944 1.248
26055 | 1851.5 2.6909 2.976
3 26365 | 1882.5 2.7008 2.992
26675 | 19135 27052 3.006
26065 | 1852.5 45126 4.953
5 26365 | 1882.5 45073 4.936
26665 | 19125 45111 4.956

QPSK

26090 1855 9.0122 9.765
10 26365 | 1882.5 8.9961 9.789
26640 1910 8.9620 9.622
26115 | 18575 13.4850 14.660
15 26365 | 1882.5 13.4510 14.560
26615 | 1907.5 13.4540 14.650
26140 1860 17.9780 19.400
20 26365 | 1882.5 17.9440 19.510
26590 1905 17.9300 19.190
26047 | 18507 1.0921 1.208
14 26365 | 1882.5 1.0954 1233
16QAM 26683 | 1914.3 1.0896 1203
26055 | 1851.5 2.7050 2.995
° 26365 | 1882.5 2.6981 2.981
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26675 1913.5 2.7041 3.038

26065 1852.5 4.5180 4.908

5 26365 1882.5 4.5380 4.951
26665 1912.5 4.5030 4.954

26090 1855 8.9663 9.731

10 26365 1882.5 9.0057 9.738
26640 1910 8.9814 9.725
26115 1857.5 13.4500 14.630
15 26365 1882.5 13.4900 14.450
26615 1907.5 13.4640 14.510
26140 1860 17.9650 19.320
20 26365 1882.5 17.9360 19.300
26590 1905 17.9140 19.230

26047 1850.7 1.0900 1.231

1.4 26365 1882.5 1.0961 1.246
26683 1914.3 1.0914 1.237

26055 1851.5 2.6898 2.946

3 26365 1882.5 2.7060 2.975
26675 1913.5 2.6920 3.030

26065 1852.5 4.5060 4.931

5 26365 1882.5 4.5129 4.905
26665 1912.5 4.5265 4.937

64QAM

26090 1855 9.0031 9.733

10 26365 1882.5 8.9865 9.648
26640 1910 8.9844 9.745
26115 1857.5 13.4870 14.660
15 26365 1882.5 13.4730 14.600
26615 1907.5 13.4650 14.480
26140 1860 17.8990 19.400
20 26365 1882.5 17.9700 19.450
26590 1905 17.9140 19.300
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GSM1900 GSM CH-Low

GSM1900 GPRS CH-Low

Myt pactuen, bewtcim - Ceoueed B8

- i - Camter Freq: 1 BS0200000 Gha Radia Sui: None
Center Freg o Trig: Fres Run Avghiold = 100180
sAmen 40 6B fiadio Devios: BT5

Ref 40,00 dBm

ter 1.85 GHz
5 BW 3 kHz #VEW 10 kHz
Occupied Bandwidth Total Power
242.16 kHz
Transmit Freq Error 48 Hz ¥ of OBW Power 89.00 %
x dB Bandwidth 305.4 kHz x dB -26.00 dB

Canter Freq: 1880200000 GHz Radia S None
B TG Frea Run Avgiold:= 100480
shnen: 40 8

Ref 40.00 dBm

#VEBW 10 kHz

Oeccupied Bandwidth Total Powet 317 dBm
245.04 kHz

Transmit Freq Emor A78Hz % of OBW Power  89.00 %

x dB Bandwidth 3M29KHz  xdB -26.00 dB

GSM 1900 GSM CH-Middle

GSM 1900 GPRS CH-Middle

iyt pacen bewbcom - Beosseed B8

Center Fraq 1.880000 Canter Freq: 1 BA003000 Griz Radi Sul: None
] B Tig. FraaRun ovgiblald: 100480
shnen: 40 B Radia 815

Ref 40,00 dBm

ter 1.88 GHz

| P |
f#Res BW 3 kHz #VEW 10 kHz Sweep 10455 msfl

Occupied Bandwidth Total Power

242.71 kHz
Tranemit Freq Error -A170 Hz s of DEW Power 89.00 %
x dB Bandwidth 305.8 kHz x dB -26.00 dB

Vavaht Spactnen, beghcns - Cecumad I -
Center Freg 1. 8800000 Canter Freq: 1 BS000000 Ghz Radio 51 None

W Trig: Fres fiun Rogioid:~ 150180
sAnen: 40 68 Radia

Ref 40.00 dBm

#VEBW 10 kHz

Occupied Bandwidth Total Power

243.37 kHz
Transmit Freq Error SBT Hz % of OBW Power 89.00 %
x dB Bandwidth 310.8 kHz x dB -26.00 dB

GSM 1900 GSM CH-High

‘Center Fraq 1. 0 Canmer Freq: 1 BOSION000 Gz Radio St None
-1 Trig: Frau Run ovgiblald: 100480
40 o Devios: 815

Ref 40,00 dBm

fCenter 1.91 GHz Span 1 MHz |
!.*P s BW 3 kHz #VBW 10 kHz Sweep 105.5 msif

Occupied Bandwidth Total Power

240.48 kHz
Transmit Freq Error GHz ¥ of OBW Power 89.00 %
= dB Bandwidth 309.0 kHz x dB -26.00 dB

Canter Freq: 1.B0RKR000 GHz Radia Sui: None
Trig: Frea Run Aovgiblold: 100480
ten: 40

Ref 40.00 dBm

Span 1 MHz,
#VBW 10 kHz Sweep 1386.1 m
Occupied Bandwidth Total Power 31,5 dBm
243.98 kHz
Transmit Freq Error 771 Hz % of OBW Power  89.00 %
x dB Bandwidth 307.2 kHz x dB -26.00 dB
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GSM1900 EGPRS CH-Low

WCDMA Band Il RMC CH-LOW

Myt pactuen, bewtcim - Ceoueed B8

- - - Canter Freq: 1840200000 GHZ Radia S None
Center Freg = Trig: Fres Run Avghiold = 100180
sAmen 40 6B

Ref 40,00 dBm

ter 185 GHz
s BW 1 kHz #VEW 10 kHz
Occupied Bandwidth Total Powet 0.4 dBm
239.80 kHz
Transmit Freq Ermor 551Hz % of OBW Power  §9.00 %
x dB Bandwicdth MMIKH:  xdB -26.00 dB

Coaner Freq: 182400000 Ghz
Trig: Fres Run Avghold:» 100100
whnen: 40 6B

Ref 30.00 d8m

#VEBW 160 kHz

Occupied Bandwidth Total Power

4.1462 MHz
Transmit Freq Emor 2.444 WHz % of OBW Power 89.00 %
x dB Bandwidth 4,723 MHz x dB «26.00 dB

GSM 1900 EGPRS CH-Middle

WCDMA Band Il RMC CH-Middle

[FEr ey ——T
Center Fraq 1.880000 Cantes Freg: 1 BHK000D0 Ghiz Radio Sl None
] Trig: Fras fun Avgbloid.«100/080
sAnen 40 8

Ref 40,00 dBm

lcenter 1.88 GHz
[#Res BW 3 kHz #VEW 10 kHz
Occupied Bandwidth Total Powet 20.0 dBm
243.21 kHz
Transmit Freq Errer 1.022 kHz wof OBW Power  09.00 %
x dB Bandwicdth WBIKH:  xdB -26.00 dB

Vavaht Spactnen, beghcns - Cecumad I
Center Freg 1. 8800000 Canter Freq: 1 BS000000 Ghz Radio S None

o Trig- Fres Run AvghHoid:» 100180
Anen: 40 B Radio B8T5

Refl 30,00 dBm

Span 10 MHz ||
Res BW 51 kHz #VEW 160 kHz Sweep 1667 msf
Occupied Bandwidth Total Power 31.3 dBm
4.1332 MHz
Transmit Freq Error -5.953 kHz % of OBW Power 89.00 %
x dB Bandwidth 4.705 MHz x dB -26.00 dB

GSM 1900 EGPRS CH-High

WCDMA Band Il RMC CH-High

Myt pactuen, bewtcim - Ceouseed B8

Center Frog 1. 0 Canter Freq: 1 BORIGH000 Griz Radia Sid: Home
] Trig: Frau Run ovgiblald: 100480
40

Ref 40,00 dBm

| i o

fCenter 1.91 GHz
!.*P s BW 3 kHz #VBW 10 kHz

Occupied Bandwidth Total Power 29.4 dBm
244.59 kHz

Transmit Freq Ermor 554Hz % of OBW Power  §9.00 %

x o8 Bandwidth WBOKH:  xdB -26.00 dB8

Center Freg 1. 00 Canter Freq: 197603000 GHiz Radia $td- Home
Trig: Frea Run Aovgiblold: 100480
ten: 40 Radia

Ref 30,00 dBm

Span 10 MHz |
#VBW 160 kHz L |

Occupied Bandwidth Total Power 30.9 dBm
4.1523 MHz

Transmit Freq Emor 4581 kHZ % of OBW Power  09.00 %

x d8 Bandwidth 46TIMHz  xdB -26.00 dB8
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LTE Band 2 1.4MHz QPSK CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 2 3MHz QPSK CH-Low

Center Freg 1.

Conter Freq: 1 050700000 GHz
. Trig: Frea Run AvgiHold: 2007200

Ciffast 1 58 08
f £0.00 Bm

l:;:‘-‘é‘:-!ji::.ﬁ:-‘ #VBW 91 kHz

Occupied Bandwidth

1.0856 MHz
1.705 kHz
1.234 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

Fadio Se Mone

5

[T e ————T S =

Conter Freq: 1 851506020 G

FAadio Su- Hone

i

. Trig: Fres Aun AvgiHold: 200700
5

Rl Offwst 1,58 8

Refl 40.00 dBm

Span 6 MHz

#FVBW 180 kHz Sweep 1.333Im

Occupied Bandwidth

2.7013 MHz
5.362 kHz
3.040 MHz

Total Power

Transmit Freq Emor
x dB Bandwidth

% of OBW Power
xdB

89.00 %
«26.00 dB

LTE Band 2 1.4MHz QPSK CH-Middle

-y

LTE Band 2 3MHz QPSK CH-Middle

Conter Freq: 1 BIOS05030 GHz
Trig: Free Run AvgiHold: HH00
-

nier 1.88 GHz
es BW 30 kHz

fon
Occupied Bandwidth
1.0833 MHz

-1.360 kHz
1.246 MHz

#VBW 91 kHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

«26.00 dB

Fadio Ss: Mone

o

BTS

I b Spachum s Crcumed B o il
Coanter Freq: 1 BIOI0G020 G

arr Fadia i Mone
. Trig: Frew fun AvgiHold: H0W08
o

3
Feed Oiffwet 1,57
Refl 40.00 484

nier 1.88 GHz Span & MHz|
BW 62 kHz

#FVBW 180 kHz Sweep 1.333Im

Occupied Bandwidth

2.7060 MHz
Transmit Freq Emor
x dB Bandwidth

Total Power

2.846 kHz
3.014 MHz

% of OBW Power
xdB

99.00 %
«26.00 dB

LTE Band 2 1.4MHz QPSK CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 2 3MHz QPSK CH-High

00000 GHz e e
. Trig: Free Run AvgHa =
wAmen. 40 &

Reed Offst 1 57 48
Ref 40.00 dBm

Center 1.909 GHz

s
!ﬂﬁﬁ BW 30 kHz

#VEW 81 kHz
Occupied Bandwidth

1.0843 MHz

152 Hz

1,242 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

of OBW Power
xdB

99.00 %
-26.00 dB

Fadio Se: Mone

e Deviee: BTS

“ e

[T ——————T o il
Coanter Freq: 1 899306020 G

i FAadio Ss- Hone
AvgiHold: 300708

R Devier: BTS
Rl Offwst 1 57 8
Refl 40.00 dBm

nier 1.909 GHz Span & MHz|
o5 BW 62 kHz

FVEW 180 kHz Sweep 1.333m

Occupied Bandwidth

2.7024 MHz

Total Power

Transmit Freq Ermor
x dB Bandwidth

10,656 kHz
3,005 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB
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LTE Band 2 5MHz QPSK CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 2 10MHz QPSK CH-Low

Center Freg 1.

Center Freq: 1852800030 GHz
. Trig: Frea Run AvgiHold: 2007200

Oiffaet 1 68 48

fCenter 1.853 GHE

Fadio Se: Mone

!ﬂRH BW 100 kHz

Occupied Bandwidth

SVBW 300 kHz

Total Power

4.5247 MHz
13.266 kHz
4.974 MHz

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

5

Reed Offyst 1 55 48
Ref 40.00 dBm

fCenter 1.855 GHz
!ﬂRES BW 200 kHz

Occupied Bandwidth

Transmit Freq Emmor
x dB Bandwidth

. Trig: Free Run

e

Conter Freq: 1 885000000 GHz

Fadio S Mone
AwgiHold: 200200
R 5

SVBW 620 kHz

20874 kHz
9.848 MHz

Total Power

8.9958 MHz

x dB

% of OBW Power

989.00 %
«26.00 dB

LTE Band 2 5MHz QPSK CH-Middle

-y

LTE Band 2 10MHz QPSK CH-Middle

Conter Freq: 1 BIOS05030 GHz
. Trig: Frea Run AvgiHold: HH00
-

!;R:L‘AV:-HISUE:;I #VBW 300 kHz

Occupied Bandwidth

4.5091 MHz
15.269 kHz
4.859 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

«26.00 dB

Fadio Sa: Mone

o -y

BTS

Reed Offast 1 57 48
Ref 40.00 48

nter 1.88 GHz
BW 200 kHz

Occupied Bandwidth

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1 BIOS05030 G

. Trig: Free Run

SVBW 620 kHz

Total Power

8.9915 MHz
26.109 KHz
9.740 MHz

% of OBW Power
x dB

o
b Fadio Sa Mone
AvgiHold: HH00
5

989.00 %
«26.00 dB

LTE Band 2 5MHz QPSK CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 2 10MHz QPSK CH-High

7500000 GHz

Conter Freq: 1 B7400030 GHz
. Trig: Frea Run AvgiHold: 2007200

Reed Offst 1 57 48
Ref 40.00 dBm

fCenter 1.908 GHz
!ﬂﬁﬁ BW 100 kHz

FVEW 300 kHz
Occupied Bandwidth
4.5042 MHz

9.855 kHz

Total Power

Transmit Freq Error

x dB Bandwidth

of OBW Power 99.00 %

4,913 MHz -26.00 dB

Fadio Se Mone

e Deviee: BTS

“ e Ryt St bocin - Cooued B

Reed Offyst 1 57 48
Ref 40.00 dBm

mter 1.905 GHz
BW 200 kHz

Occupied Bandwidth
8.9969 MHz

3.034 kHz
9.785 MHz

Transmit Freq Error
x dB Bandwidth

Conter Freq: 1 806000000
. Trig: Free Run
wAmen: 40 85

FVBW B0 kHz

Total Power

% of OBW Power
xdB

ki
AvgiHold: 2007200

“ e
o Fadio S5 Mone

e Deviee: BTS

99.00 %
-26.00 dB

Eurofins TA Technology (Shanghai) Co., Ltd.

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R

Page 38 of 115



<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 2 15MHz QPSK CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 2 20MHz QPSK CH-Low

Center Freg 1.

Conter Freq: 1 057400000 GHz
. Trig: Frea Run AvgiHold: 2007200

Ciffast 1 58 08
f £0.00 Bm

l:;:“‘é‘:-!;:ﬂ?!:i #VBW 910 kHz

Occupied Bandwidth

13.480 MHz
58.052 kHz
14.61 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

Fadio Sa Mone

5

fCenter 1.86 GHz
!ﬂRES BW 430 kHz

Occupied Bandwidth
18.021 MHz
Transmit Freq Error 56.806 kHz

x dB Bandwidth 19.47 MHz

Conter Freq: 1 BE0S05030 G

ki Fadio S5 Mone
. Trig: Free Run AvgiHold: 2007200

SVBW 1.2 MHz

Total Power

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 2 15MHz QPSK CH-Middle

-y

LTE Band 2 20MHz QPSK CH-Middle

Conter Freq: 1 BIOS05030 GHz
. Trig: Frea Run AvgiHold: HH00
-

!;R:L‘AV:-H:UE:;I #VBW 910 kHz

Occupied Bandwidth

13.454 MHz
4.246 kHz
14.53 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

«26.00 dB

Fadio Sa Mone

o -y

BTS

Reed Offast 1 57 48
Ref 40.00 48

nter 1.88 GHz
BW 430 kHz

Occupied Bandwidth
17.927 MHz

26.034 kHz
19.18 MHz

Transmit Freq Emmor
x dB Bandwidth

o

Conter Freq: 1 BIOS05030 G

b Fadio Su Mone
. Trig: Free Run AvgiHold: HH00

5

SVBW 1.2 MHz

Total Power

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 2 15MHz QPSK CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 2 20MHz QPSK CH-High

00000 GHz Canter Freq: 1 02400000 G

. Trig: Frea Run AvgiHold: 2007200

Reed Offst 1 57 48
Ref 40.00 dBm

fCenter 1.903 GHz
!ﬂﬁﬁ BW 300 kHz

#VEW 810 kHz

Occupied Bandwidth

13.447 MHz
32.893 kHz
14,56 MHz

Total Power

Transmit Freq Error

x dB Bandwidth

of OBW Power 99.00 %

-26.00 dB

Fadio Se Mone

e Deviee: BTS

“ e Ryt St bocin - Cooued B

Reed Offyst 1 57 48
Ref 40.00 dBm

mier 1.9 GHz
BW 430 kHz

Occupied Bandwidth
17.954 MHz

31.504 kHz
19.45 MHz

Transmit Freq Error
x dB Bandwidth

. Trig: Free Run

“ e
Conter Freq: 1 80005030 G

ki Fadio Se Mone
AvgiHold: 2007200

e Deviee: BTS

FVBW 1.2 MHz

Total Power

% of OBW Power
xdB

99.00 %
-26.00 dB

Eurofins TA Technology (Shanghai) Co., Ltd.
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

Myt pactuen bewtcin - Ceoueed B8

LTE Band 2 1.4MHz 16QAM CH-Low

LTE Band 2 3MHz 16QAM CH-Low

Center Freg 1.

Oiffaet 1 68 48

fCenter 1.851 GHz
!ﬂRH BW 30 kHz

Occupied Bandwidth

1.0863 MHz
3.509 kHz
1.238 MHz

Transmit Freq Error

x diB Bandwidth

Conter Freq: 1 050700000 GHz
. Trig: Frea Run AvgiHold: 2007200

#VBW 91 kHz

Total Power

f OBW Power
x dB

989.00 %
«26.00 dB

Fadio Su Mone

e EETrT———ry

5

Reed Offyst 1 55 48
Ref 40.00 dBm

Occupied Bandwidth

26981 M
Transmit Freq Error
x dB Bandwidth

821 Hz
2.997 MHz

Conter Freq: 1 851800030 G
. Trig: Free Run

SVBW 180 kHz
Total Power
Hz
% of OBW Power
x dB

989.00 %
«26.00 dB

iz
AvgiHold: 2007200

e
Fadio S5 Mone

R 5

Span 6 MHz
Sweep 1.533m

-y

LTE Band 2 1.4MHz 16QAM CH-Middle

LTE Band 2 3MHz 16QAM CH-Middle

iCenter 1.88 GHz
!ﬂRH BW 30 kHz

Occupied Bandwidth
1.0886 MHz
Transmit Freq Error -3.136 kHz

x dB Bandwidth 1.249 MHz

Conter Freq: 1 BIOS05030 GHz
. Trig: Frea Run AvgiHold: HH00
-

#VBW 91 kHz

Total Power

f OBW Power 99.00 %

«26.00 dB

Fadio Se Mone

o -y

BTS

Reed Offast 1 57 48
Ref 40.00 48

nter 1.88 GHz
BW 62 kHz

Occupied Bandwidth

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1 BI0S05030 Gz
. Trig: Free Run AvgiHold: HH00

SVBW 180 kHz

Total Power

2.6925 MHz
3.097 KHz
3.003 MHz

% of OBW Power
x dB

989.00 %
«26.00 dB

o
4199 Sap
Fadio Sus Mone

5

Span 6 MHz
Sweep 1.533m

Myt pactuen bewtcim - Ceoueed B8

LTE Band 2 1.4MHz 16QAM CH-High

LTE Band 2 3MHz 16QAM CH-High

00000 GHz

Reed Offst 1 57 48
Ref 40.00 dBm

iCenter 1.903 GHz
!ﬂﬁﬁ BW 30 kHz

Occupied Bandwidth

1.0812 MHz
2170 kHz
1.230 MHz

Transmit Freq Error
x dB Bandwidth

. Trig: Frea Run

Conter Freq: 1 BG00000 GHz
AvgiHold: 2007200
wAmen: 40 85

#VEW 81 kHz
Total Power

of OBW Power 99.00 %

-26.00 dB

Fadio Ss: Mone

e Deviee: BTS

“ e T ——"T

Reed Offyst 1 57 48
Ref 40.00 dBm

mier 1.908 GHz
BW 62 kHz

Occupied Bandwidth
2.7045 MHz

5.196 kHz
3.024 MHz

Transmit Freq Error
x dB Bandwidth

Conter Freq: 1 508300000 GHz
. Trig: Free Run AvgiHold: 2007200

FVBW 180 kHz

Total Power

% of OBW Power
xdB

99.00 %
-26.00 dB

“ e
Fadio Se: Mone

e Deviee: BTS

Span 6 MHz
Sweep 1.533 m
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 2 5MHz 16QAM CH-Low

Myt pactuen bewtcin - Ceoueed B8

LTE Band 2 10MHz 16QAM CH-Low

+
Center Freg 1.

Conter Freq: 1 B2400030 G

iz Fadio Sa: Mone
. Trig: Frea Run AvgiHold: 2007200

5
Ciffast 1 58 08
f £0.00 Bm

l:;:“‘é‘:jfﬁ-‘ﬂ"::i #VBW 300 kHz
Occupied Bandwidth

4.5071 MHz
Transmit Freq Ermor
= dB Bandwidth

Total Power

10426 kHz
4.929 MHz

f OBW Power
x dB

989.00 %
«26.00 dB

e

Conter Freq: 1 855300030 G

Fadio Sa Mone

ki
. Trig: Free Run AvgiHold: 2007200

Reed Offyst 1 55 48
Ref 40.00 dBm

l:;:"é‘:“;ﬂ?@“ﬁ:i #VBW 620 kHz

Occupied Bandwidth

8.9951 MHz
33.300 kHz
9.719 MHz

Total Power

Transmit Freq Emmor
x dB Bandwidth

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 2 5MHz 16QAM CH-Middle

-y

LTE Band 2 10MHz 16QAM CH-Middle

o

Canter Freq: 1 BI00030 G Fadio Sa Mone

b
. Trig: Frea Run AvgiHold: HH00
-

BTS

iCenter 1.88 GHz
R

es BW 100 kHz SVBW 300 kHz

Occupied Bandwidth

4.5271 MHz
16.730 kHz
4.963 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

«26.00 dB

-y o
Conter Freq: 1 BIOS05030 G

b Fadio S5 Mone
. Trig: Free Run AvgiHold: HH00
-

3
Reed Offast 1 57 48
Ref 40.00 48

nter 1.88 GHz

BW 200 kHz SVBW 620 kHz

Occupied Bandwidth
8.9613 MHz

18.701 kHz
9.698 MHx

Total Power

Transmit Freq Emmor
x dB Bandwidth

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 2 5MHz 16QAM CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 2 10MHz 16QAM CH-High

==

500000 G Canter Freq: 1 907400000 GHz

JOUOMG Qi . Trig: Fres Run AvgiHola: 200200
wAmen: 40 o8

Fadio S Mone

e Deviee: BTS

Reed Offst 1 57 48
Ref 40.00 dBm

fCenter 1.908 GHz
!ﬂﬁﬁ BW 100 kHz

FVEW 300 kHz
Occupied Bandwidth
4.5158 MHz

13.405 kHz

Total Power

Transmit Freq Error
x dB Bandwidth

of OBW Power 99.00 %

4,973 MHz -26.00 dB

e e e — o e
Center Frag 1.905000000 GHz '

Conter Freq: 1 BS005030 G Fadio Sa: Mone

ki
. Trig: Free Run AvgiHold: 2007200

Raghe Deviee: BTS
Reed Offyst 1 57 48
Ref 40.00 dBm

mter 1.905 GHz
BW 200 kHz FVBW B0 kHz

Occupied Bandwidth

8.9570 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

27.855 kHz
9.704 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB
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TA-MB-05-002R
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.

Page 41 of 115



<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 2 15MHz 16QAM CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 2 20MHz 16QAM CH-Low

Center Freg 1.

Conter Freq: 1 057400000 GHz
. Trig: Frea Run AvgiHold: 2007200

Oiffaet 1 68 48

l:;:“‘é‘:-!;:ﬂ?!:i #VBW 910 kHz

Occupied Bandwidth

13.459 MHz
31.263 kHz
14.57 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

Fadio Se Mone

5

fCenter 1.86 GHz
!ﬂRES BW 430 kHz

Occupied Bandwidth
17.933 MHz
Transmit Freq Error 57.344 kHz

x dB Bandwidth 19.33 MHz

Conter Freq: 1 BE0S05030 G

ki Fadio Su Mone
. Trig: Free Run AvgiHold: 2007200

SVBW 1.2 MHz

Total Power

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 2 15MHz 16QAM CH-Middle

-y

LTE Band 2 20MHz 16QAM CH-Middle

Conter Freq: 1 BIOS05030 GHz
. Trig: Frea Run AvgiHold: HH00
-

!;R:L‘AV:-H:UE:;I #VBW 910 kHz

Occupied Bandwidth

13.435 MHz
17.038 kHz
14.50 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

«26.00 dB

Fadio Se Mone

BTS

o -y

Reed Offast 1 57 48
Ref 40.00 48

nter 1.88 GHz
BW 430 kHz

Occupied Bandwidth
17.951 MHz

1B.067 kHz
19.42 MHz

Transmit Freq Emmor
x dB Bandwidth

o

Conter Freq: 1 BIOS05030 G

b Fadio Ses Mone
. Trig: Free Run AvgiHold: HH00

5

SVBW 1.2 MHz

Total Power

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 2 15MHz 16QAM CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 2 20MHz 16QAM CH-High

00000 GHz Canter Freq: 1 02400000 G Fadio Sad Mone

. Trig: Frea Run AvgiHold: 2007200

Raghe Deviee: BTS
Reed Offst 1 57 48
Ref 40.00 dBm

fCenter 1.903 GHz
!ﬂﬁﬁ BW 300 kHz

#VEW 810 kHz

Occupied Bandwidth

13.436 MHz
38.184 kHz
14,50 MHz

Total Power

Transmit Freq Error

x dB Bandwidth

of OBW Power 99.00 %

-26.00 dB

“ e Ryt St bocin - Cooued B

Reed Offyst 1 57 48
Ref 40.00 dBm

mier 1.9 GHz
BW 430 kHz

Occupied Bandwidth
17.968 MHz

44,687 kHz
19.43 MHz

Transmit Freq Error
x dB Bandwidth

. Trig: Free Run

“ e
Conter Freq: 1 80005030 G

ki Fadio Se Mone
AvgiHold: 2007200

e Deviee: BTS

FVBW 1.2 MHz

Total Power

% of OBW Power
xdB

99.00 %
-26.00 dB

Eurofins TA Technology (Shanghai) Co., Ltd.
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 2 1.4MHz 64QAM CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 2 3MHz 64QAM CH-Low

Center Freg 1.

Conter Freq: 1 050700000 GHz
. Trig: Frea Run AvgiHold: 2007200

Ciffast 1 58 08
f £0.00 Bm

l:;:‘-‘é‘:-!ji::.ﬁ:-‘ #VBW 91 kHz

Occupied Bandwidth

1.0815 MHz
1.461 kHz
1.235 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

Fadio Se Mone

[T e ————T

Rl Offwst 1,58 8
Refl 40.00 dBm

Occupied Bandwidth

2.6954 MHz
2,616 kHz
2.987 MHz

Transmit Freq Emor
x dB Bandwidth

Conter Freq: 1 851506020 G

. Trig: Frae Run

#FVBW 180 kHz

Total Power

% of OBW Power
xdB

S =
i FAadio Ss- Hone
AvgiHold: 300708
R 5

Span & MHz
Sweep 1.533m

89.00 %
«26.00 dB

LTE Band 2 1.4MHz 64QAM CH-Middle

-y

LTE Band 2 3MHz 64QAM CH-Middle

iCenter 1.88 GHz
!ﬂRH BW 30 kHz

Occupied Bandwidth
1.0850 MHz
-166 Hz
1.236 MHz

Transmit Freq Error
x dB Bandwidth

Conter Freq: 1 BIGI00030 G
. Trig: Frea Run
-

#VBW 91 kHz

Total Power

f OBW Power 99.00 %

«26.00 dB

b
AvgiHold: HH00

Fadio Se Mone

BTS

o

I b Spachum s Crcumed B o il
Coanter Freq: 1 BIOI0G020 G

Gbix FAadio Ss- Hone
. Trig: Frae Run AvgiHold: 30308
-

3
Feed Oiffwet 1,57
Refl 40.00 484

nier 1.88 GHz Span & MHz|
BW 62 kHz

#FVBW 180 kHz Sweep 1.333Im

Occupied Bandwidth

2.7008 MHz
Transmit Freq Emor
x dB Bandwidth

Total Power

3.390 kHz
2.980 MHz

% of OBW Power
xdB

99.00 %
«26.00 dB

Myt pactuen bewtcim - Ceoueed B8

LTE Band 2 1.4MHz 64QAM CH-High

LTE Band 2 3MHz 64QAM CH-High

00000 GHz

. Trig: Frea Run

Conter Freq: 1 BISI00030 G
AvgiHold: 2007200
wAmen: 40 85

Fadio Ss: Mone

e Deviee: BTS

[T ——————T o il
Coanter Freq: 1 899306020 G

i FAadio Ss- Hone
AvgiHold: 300708

Reed Offst 1 57 48
Ref 40.00 dBm

iCenter 1.903 GHz
!ﬂﬁﬁ BW 30 kHz

#VEW 81 kHz
Occupied Bandwidth

1.0832 MHz

20 Hz

1.228 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

of OBW Power 99.00 %

-26.00 dB

Rl Offwst 1 57 8
Refl 40.00 dBm

nier 1.909 GHz
o5 BW 62 kHz

Occupied Bandwidth

2.7010 MHz

Transmit Freq Ermor
x dB Bandwidth

3,692 kHz
2.997 MHz

FVEW 180 kHz

Total Power

% of OBW Power
xdB

-26.00 dB

R Device: BTS

Span 6 MHz
Sweep 1.533m

99.00 %

Eurofins TA Technology (Shanghai) Co., Ltd.
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 2 5MHz 64QAM CH-Low

Myt pactuen bewtcin - Ceoueed B8

LTE Band 2 10MHz 64QAM CH-Low

+
Center Freg 1.

Conter Freq: 1 B2400030 G

iz Fadio Sa: Mone
. Trig: Frea Run AvgiHold: 2007200

5
Ciffast 1 58 08
f £0.00 Bm

l:;:“‘é‘:jfﬁ-‘ﬂ"::i #VBW 300 kHz
Occupied Bandwidth

4.5065 MHz
Transmit Freq Ermor
= dB Bandwidth

Total Power

16.430 kHz
4.893 MHz

f OBW Power
x dB

989.00 %
«26.00 dB

e

Conter Freq: 1 855300030 G

Fadio Sa Mone

ki
. Trig: Free Run AvgiHold: 2007200

Reed Offyst 1 55 48
Ref 40.00 dBm

l:;:"é‘:“;ﬂ?@“ﬁ:i #VBW 620 kHz

Occupied Bandwidth

8.9998 MHz
30.841 kHz
9.717 MHz

Total Power

Transmit Freq Emmor
x dB Bandwidth

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 2 5MHz 64QAM CH-Middle

-y

LTE Band 2 10MHz 64QAM CH-Middle

o

Canter Freq: 1 BI00030 G Fadio Se Mone

b
. Trig: Frea Run AvgiHold: HH00
-

BTS

iCenter 1.88 GHz
R

es BW 100 kHz SVBW 300 kHz

Occupied Bandwidth
4.5099 MHz

6.906 kHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

4.959 MHz -26.00 dB

-y o
ooy ap
Conter Freq: 1 BI0S05030 Gz Fadio S5 Mone
. Trig: Free Run AvgiHold: HH00
-

3
Reed Offast 1 57 48
Ref 40.00 48

nter 1.88 GHz

BW 200 kHz SVBW 620 kHz

Occupied Bandwidth
8.9888 MHz

10.481 kHz
9,805 MHx

Total Power

Transmit Freq Emmor
x dB Bandwidth

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 2 5MHz 64QAM CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 2 10MHz 64QAM CH-High

==

500000 G Canter Freq: 1 907400000 GHz

JOUOMG Qi . Trig: Fres Run AvgiHola: 200200
wAmen: 40 o8

Fadio S1at Mone

e Deviee: BTS

Reed Offst 1 57 48
Ref 40.00 dBm

fCenter 1.908 GHz
!ﬂﬁﬁ BW 100 kHz

FVEW 300 kHz
Occupied Bandwidth
4.5233 MHz

11.063 kHz

Total Power

Transmit Freq Error
x dB Bandwidth

of OBW Power 99.00 %

4,986 MHz -26.00 dB

[PeveT vy v ——T oy =
- e i CEEE ) e R
Canine Frag 1. 00RO Gite . Trig: FreeAun AvgHola: 2000200

Raghe Deviee: BTS
Reed Offyst 1 57 48
Ref 40.00 dBm

mter 1.905 GHz
BW 200 kHz FVBW B0 kHz

Occupied Bandwidth

9.0021 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

21112 kHz
9.822 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Eurofins TA Technology (Shanghai) Co., Ltd.
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 2 15MHz 64QAM CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 2 20MHz 64QAM CH-Low

Center Freg 1.

Conter Freq: 1 057400000 GHz
. Trig: Frea Run AvgiHold: 2007200

Oiffaet 1 68 48

l:;:“‘é‘:-!;:ﬂ?!:i #VBW 910 kHz

Occupied Bandwidth

13.474 MHz
57977 kHz
14.57 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

Fadio Se Mone

5

fCenter 1.86 GHz
!ﬂRES BW 430 kHz

Occupied Bandwidth
17.975 MHz

41.057 kHz
19.49 MHz

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1 BE0S05030 G

ki Fadio Se Mone
. Trig: Free Run AvgiHold: 2007200

SVBW 1.2 MHz

Total Power

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 2 15MHz 64QAM CH-Middle

-y

LTE Band 2 20MHz 64QAM CH-Middle

Conter Freq: 1 BIOS05030 GHz
. Trig: Frea Run AvgiHold: HH00
-

!;R:L‘AV:-H:UE:;I #VBW 910 kHz

Occupied Bandwidth

13.471 MHz
39.136 kHz
14.46 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

«26.00 dB

Fadio Su Mone

BTS

o -y

Reed Offast 1 57 48
Ref 40.00 48

nter 1.88 GHz
BW 430 kHz

Occupied Bandwidth
17.950 MHz

23.571 kHz
19.28 MHz

Transmit Freq Emmor
x dB Bandwidth

o

Conter Freq: 1 BIOS05030 G

AT e
b Fadio S5 Mone
. Trig: Free Run AvgiHold: HH00

5

SVBW 1.2 MHz

Total Power

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 2 15MHz 64QAM CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 2 20MHz 64QAM CH-High

00000 GHz Canter Freq: 1 02400000 G Fadho Sad Mone

. Trig: Frea Run AvgiHold: 2007200

Raghe Deviee: BTS
Reed Offst 1 57 48
Ref 40.00 dBm

fCenter 1.903 GHz
!ﬂﬁﬁ BW 300 kHz

#VEW 810 kHz
Occupied Bandwidth
13.482 MHz

22286 kHz

Total Power

Transmit Freq Error

x dB Bandwidth

of OBW Power 99.00 %

14,65 MHz -26.00 dB

“ e Ryt St bocin - Cooued B

Reed Offyst 1 57 48
Ref 40.00 dBm

mier 1.9 GHz
BW 430 kHz

Occupied Bandwidth
17.927 MHz

38.207 kHz
19.31 MHz

Transmit Freq Error
x dB Bandwidth

. Trig: Free Run

“ e
Conter Freq: 1 80005030 G

ki Fadio Se Mone
AvgiHold: 2007200

e Deviee: BTS

FVBW 1.2 MHz

Total Power

% of OBW Power
xdB

99.00 %
-26.00 dB

Eurofins TA Technology (Shanghai) Co., Ltd.

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-002R

Page 45 of 115




<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 25 1.4MHz QPSK CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 25 3MHz QPSK CH-Low

Center Freg 1.

Conter Freq: 1 050700000 GHz
. Trig: Frea Run AvgiHold: 2007200

Ciffast 1 58 08
f £0.00 Bm

l:;:‘-‘é‘:-!ji::.ﬁ:-‘ #VBW 91 kHz

Occupied Bandwidth

1.0840 MHz
-2.499 kHz
1.235 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

B33 P Gy
Fadio Sad Mone

[T e ————T

Wraet 1 68

Occupied Bandwidth

Transmit Freq Emor
x dB Bandwidth

Fiel O B
Refl 40.00 dBm

2.976 MHz

Conter Freq: 1 851506020 G

. Trig: Frae Run

#FVBW 180 kHz

Total Power

2.6909 MHz

-1.088 kHz % of OBW Power

xdB

89.00 %
«26.00 dB

i
AvgiHold: 300708

e =
FAadio §a Hone

R 5

Span & MHz
Sweep 1.533m

LTE Band 25 1.4MHz QPSK CH-Middle

-y

LTE Band 25 3MHz QPSK CH-Middle

. Trig: Frea Run
-

{Center 1.883 GHz
!ﬂRH BW 30 kHz

Occupied Bandwidth

1.0803 MHz
-1.861 kHz
1.245 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 91 kHz

Total Power

f OBW Power

Conter freq: 1 BI2400000 GHz
AvgiHold: HH00

989.00 %
«26.00 dB

< e
Fadio S5 Mone

BTS

I b Spachum s Crcumed B

. Trig: Frae Run
-

Conter Freq: 1 BEZS0G020 G

o il

o FAadio §u Hone
AvgiHold: 30308

3
Feed Oiffwet 1,57
Refl 40.00 484

nier 1.883 GHz Span & MHz|
BW 62 kHz

#FVBW 180 kHz Sweep 1.333Im

Occupied Bandwidth

2.7008 MHz
Transmit Freq Emor
x dB Bandwidth

Total Power

-6.581 kHz
2.992 MHz

% of OBW Power
xdB

99.00 %
«26.00 dB

Myt pactuen bewtcim - Ceoueed B8

LTE Band 25 1.4MHz QPSK CH-High

LTE Band 25 3MHz QPSK CH-High

300000 GHz

Conter Freq: 1 §14300030 G
wAmen: 40 85

iz
. Trig: Frea Run AvgiHold: 2007200

Fadio S5 Mone

e Deviee: BTS

[T ——————T “ il
Conter Freq: 1513800000 Ghix FAadio Sa Hone
AvgiHold: 300708

Reed Offst 1 57 48
Ref 40.00 dBm

fCenter 1.914 GHz
!ﬂﬁﬁ BW 30 kHz

#VEW 81 kHz

Occupied Bandwidth

1.0844 MHz
-1.589 kHz
1.248 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

of OBW Power 99.00 %

-26.00 dB

Rl Offwst 1 57 8
Refl 40.00 dBm

nier 1.914 GHz
o5 BW 62 kHz

Occupied Bandwidth

2.7052 MHz

Transmit Freq Ermor
x dB Bandwidth

2.707 kHz
3,006 MHz

FVEW 180 kHz

Total Power

% of OBW Power
xdB

-26.00 dB

R Device: BTS

Span 6 MHz
Sweep 1.533m

99.00 %
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 25 5MHz QPSK CH-Low

LTE Band 25 10MHz QPSK CH-Low

EEETrT——ry

Center Freg 1.

Ciffast 1 58 08
f £0.00 Bm

Ees bW 100 ke
Occupied Bandwidth
4.5126 MHz
M2 Hz
4.953 MHz

Transmit Freq Error
= dB Bandwidth

. Trig: Frea Run

Center Freq: 1852800030 GHz Fadio Sus Mone

AvgiHold: 2007200

5

SVBW 300 kHz

Total Power

f OBW Power
x dB

989.00 %
«26.00 dB

e

Reed Offyst 1 55 48
Ref 40.00 dBm

Eres w200 ki
Occupied Bandwidth
9.0122 MHz
12.012 kHz
9765 MHzx

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1 885000000

. Trig: Free Run

SVBW 620 kHz

Total Power

% of OBW Power
x dB

ki Fadio Su Mone

e

AvgiHold: 2007200

989.00 %
«26.00 dB

LTE Band 25 5MHz QPSK CH-Middle

LTE Band 25 10MHz QPSK CH-Middle

-y

{Center 1.883 GHE
!ﬂRH BW 100 kHz

Occupied Bandwidth

4.5073 MHz
-2.135 kHz
4.936 MHz

Transmit Freq Error
x dB Bandwidth

. Trig: Frea Run
-

Conter freq: 1 BI2400000 GHz
AvgiHold: HH00

SVBW 300 kHz

Total Power

f OBW Power 99.00 %

«26.00 dB

< e

-y

Reed Offast 1 57 48
Ref 40.00 48

mter 1.883 GHz
BW 200 kHz
Occupied Bandwidth
8.9961 MHz
-15.723 kHz
9.789 MHz

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1. 82800000

. Trig: Free Run
-

SVBW 620 kHz

Total Power

% of OBW Power
x dB

G Fadio Sa: Mone

< e

AvgiHold: HH00
5

989.00 %
«26.00 dB

LTE Band 25 5MHz QPSK CH-High

LTE Band 25 10MHz QPSK CH-High

T —"T

Q0000 GHz

Reed Offst 1 57 48
Ref 40.00 dBm

fCenter 1.913 GHz

!ﬂﬁﬁ BW 100 kHz

Occupied Bandwidth

4.5111 MHz
1.247 kHz
4,956 MHz

Transmit Freq Error
x dB Bandwidth

. Trig: Frea Run

Canter Freq: 1512800050 G Fadio S5 Mone

iz
AvgiHold: 2007200
e Deviee: BTS

FVEW 300 kHz

Total Power

of OBW Power 99.00 %

-26.00 dB

< e

T ——"T

Reed Offyst 1 57 48
Ref 40.00 dBm

nter 1.91 GHz
BW 200 kHz
Occupied Bandwidth
8.9620 MHz
-10.334 kHz
9.622 MHz

Transmit Freq Error
x dB Bandwidth

Conter Freq: 1810000000 GHz
. Trig: Free Run

wAmen: 40 85

FVBW B0 kHz

Total Power

% of OBW Power
xdB

< e
Fadio Sa: Mone

AvgiHold: 2007200
e Deviee: BTS

99.00 %
-26.00 dB
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 25 15MHz QPSK CH-Low

Myt pactuen bewtcin - Ceoueed B8

LTE Band 25 20MHz QPSK CH-Low

=
Center Freg 1.

Conter Freq: 1 B7800030 G

iz Fadio Su Mone
. Trig: Frea Run AvgiHold: 2007200

5
Ciffast 1 58 08
f £0.00 Bm

{Center 1.858 GHz

!ﬂRH BW 300 kHz SVBW 910 kHz

Occupied Bandwidth

13.485 MHz
-1.113 kHz
14.66 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

e

Conter Freq: 1 BE0S05030 G

Fadio St Mane

ki
. Trig: Free Run AvgiHold: 2007200

fCenter 1.86 GHz

!ﬂRES BW 430 kHz SVBW 1.2 MHz

Occupied Bandwidth
17.978 MHz

16.196 kHz
19.40 MHz

Total Power

Transmit Freq Emmor
x dB Bandwidth

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 25 15MHz QPSK CH-Middle

-y

LTE Band 25 20MHz QPSK CH-Middle

< e

4199 Sap
Canter Freq: 1 BI2800030 G Fadio Sa- Mone

b
wa-  Trig: Free Run AvgiHold: HH00

BTS

{Center 1.883 GHz
!ﬂRH BW 300 kHz #VBW 910 kHz
Occupied Bandwidth

13.451 MHz

11,666 kHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

14.56 MHz -26.00 dB

B it Spactun bestan - Corued B i
0000 GHz Conter Freq: 1882300020 G

Fadio St Mone
e Trig FresRlun AwgiHold: 30800

3
Reed Offast 1 57 48
Ref 40.00 48

mter 1.883 GHz
BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth
17.944 MHz
-33.474 kHz
19.51 MHz

Total Power

Transmit Freq Emmor
x dB Bandwidth

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 25 15MHz QPSK CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 25 20MHz QPSK CH-High

==
500000 G Canter Freq: 1 907400000 GHz
FEOOM G v Trig: Frow Run AvgiHola: 200200

Fadio Sus Mone

e Deviee: BTS

Reed Offst 1 57 48
Ref 40.00 dBm

iCenter 1.908 GHz
!ﬂﬁﬁ BW 300 kHz

#VEW 810 kHz
Occupied Bandwidth
13.454 MHz

-8 469 kHz

Total Power

Transmit Freq Error
x dB Bandwidth

of OBW Power 99.00 %

14,65 MHz -26.00 dB

PR — - el

[ req 1.805000000 G Center Freq: 1.906900000 Gn i

Canine Frag 1. 00RO Gite . Trig: FreeAun AvgHola: 2000200
40 88

Fadio S1 Mone

Raghe Deviee: BTS
Reed Offyst 1 57 48
Ref 40.00 dBm

mler 1.905 GHz

BW 430 kHz FVBW 1.2 MHz
Occupied Bandwidth

17.930 MHz

-5.715 kHz

19,19 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 25 1.4MHz 16QAM CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 25 3MHz 16QAM CH-Low

Center Freg 1.

Conter Freq: 1 050700000 GHz

Fadio S5 Mone
. Trig: Frea Run AvgiHold: 2007200

5
Ciffast 1 58 08
f £0.00 Bm

l:;:‘-‘é‘:-!ji::.ﬁ:-‘ #VBW 91 kHz

Occupied Bandwidth

1.0821 MHz
3.334 kHz
1.228 MHz

Total Power

Transmit Freq Error i OBW Power

x dB

989.00 %

x dB Bandwidth «26.00 dB

Conter Freq: 1.081800030 GHz
. Trig: Free Run AvgiHold: 2007200

Radio st Mone
R 5

Reed Offyst 1 55 48

Ref 40.00 dBm

Span & MHz

SVBW 180 kHz Sweep 1.333m

Occupied Bandwidth

2.7050 MHz
Transmit Freq Error
x dB Bandwidth

Total Power

6.831 kHz
2.995 MHz

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 25 1.4MHz 16QAM CH-Middle

-y

LTE Band 25 3MHz 16QAM CH-Middle

Conter freq: 1 BI2400000 GHz
wa-  Trig: Free Run AvgiHold: HH00
-

Fadio S5 Mone

BTS

!;R:L‘él:j:;:::r #VBW 91 kHz

Occupied Bandwidth

1.0854 MHz
-1.859 kHz
1.233 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

«26.00 dB

< e

-y < e
000 Gi Conter Freq: 1. 82800030 G
DRG0/ Cok ce-  Trig: FreeRun AvgiHold: HH00

Radio Sut Mone
3

Reed Offast 1 57 48

Ref 40.00 48

mter 1.883 GHz

Span & MHz
BW 62 kHz

SVBW 180 kHz Sweep 1.333m

Occupied Bandwidth

2.6981 MHz
-4.340 kHz
2.981 MHz

Total Power

Transmit Freq Emmor
x dB Bandwidth

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band

Myt pactuen bewtcim - Ceoueed B8

25 1.4MHz 16QAM CH-High

LTE Band 25 3MHz 16QAM CH-High

< e

300000 GHz ol P LG Bt =22

. Trig: Fres fun A Hel =
wAmen: 40 85

Fadio Sud: Mone
e Deviee: BTS

Reed Offst 1 57 48
Ref 40.00 dBm

fCenter 1.914 GHz
!ﬂﬁﬁ BW 30 kHz

#VEW 81 kHz

Occupied Bandwidth

1.0896 MHz
-1.258 kHz
1.223 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

of OBW Power 99.00 %

-26.00 dB

Varicw pactem beemcie G I - el
Center Freq: 1 913400000 Gor Fadio Sad Mone
. Treg: Fres Run AwgiHold: 200200

s e 40 o8

Raghe Deviee: BTS
Reed Offyst 1 57 48
Ref 40.00 dBm

nter 1.914 GHz Span & MHz|
BW 62 kHz

FVBW 180 kHz Sweep 1.533m

Occupied Bandwidth

2.7041 MHz
-2.954 kHz
3,038 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 25 5MHz 16QAM CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 25 10MHz 16QAM CH-Low

Center Freg 1.

Center Freq: 1852800030 GHz
. Trig: Frea Run AvgiHold: 2007200

l:;:“‘é‘:jfﬁ-‘ﬂ"::i #VBW 300 kHz
Occupied Bandwidth

4.5180 MHz

-422 Hz

4.908 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

Fadio Sus Mone

5

Waet | 68

fCenter 1.855 GHz
!ﬂRES BW 200 kHz

Occupied Bandwidth

Transmit Freq Emmor
x dB Bandwidth

Rel O B
Ref 40.00 dBm

Conter Freq: 1 885000000 GHz

. Trig: Free Run AvgiHold: 2007200

SVBW 620 kHz

Total Power

8.9663 MHz

-7.793 kHz % of OBW Power

x dB

989.00 %

9.731 MHz -26.00 dB

Fadio Su Mone

e

5

LTE Band 25 5MHz 16QAM CH-Middle

-y

LTE Band 25 10MHz 16QAM CH-Middle

Conter freq: 1 BI2400000 GHz
Trig: Free Run AvgiHold: HH00
-

nier 1.883 GHz
es BW 100 kHz

w
Occupied Bandwidth

4.5380 MHz

2.378 kHz

4.951 MHz

SVBW 300 kHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

SRR TH
Fadio Sus Mone

BTS

=

= -y

Reed Offast 1 57 48
Ref 40.00 48

mter 1.883 GHz
BW 200 kHz

Occupied Bandwidth

Conter Freq: 1 BI2900000 G
. Trig: Free Run AvgiHold: HH00

SVBW 620 kHz

Total Power

Fadio Su: Mone

< e

5

9.0057 MHz
6.389 KHz
9.738 MHz

Transmit Freq Emmor
x dB Bandwidth

% of OBW Power
x dB

989.00 %
«26.00 dB

LTE Band 25 5MHz 16QAM CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 25 10MHz 16QAM CH-High

00000 GHz Comter Frog: 1RGO Fadio Sad Mone
Tig: Fres Run AvgHa =

wAmen: 40 85

w R Devies: BTS
Ref Offsst 1 57 48
Ref 40.00 dBm

fCenter 1.913 GHz

!ﬂﬁﬁ BW 100 kHz

FVEW 300 kHz
Occupied Bandwidth
4.5030 MHz

-6.840 kHz

Total Power

Transmit Freq Error

x dB Bandwidth

of OBW Power 99.00 %

4,954 MHz -26.00 dB

< e

Ryt St bocin - Cooued B < e
Conter Freq: 1810000000 GHz

. Trig: Free Run AvgiHold: 2007200
wAmen: 40 85

Radio Sat Mone
Raghe Deviee: BTS

Reed Offyst 1 57 48

Ref 40.00 dBm

nter 1.91 GHz
BW 200 kHz FVBW B0 kHz
Occupied Bandwidth
8.9814 MHz
-8.523 kHz
9.725 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

Myt pactuen bewtcin - Ceoueed B8

LTE Band 25 15MHz 16QAM CH-Low

e

LTE Band 25 20MHz 16QAM CH-Low

Center Freg 1.

Oiffaet 1 68 48

{Center 1.858 GHz
!ﬂRH BW 300 kHz

Occupied Bandwidth

13.450 MHz
-2.520 kHz
14.63 MHz

Transmit Freq Error
= dB Bandwidth

Conter Freq: 1 B7800030 G
. Trig: Frea Run

SVBW 910 kHz

Total Power

f OBW Power
x dB

989.00 %
«26.00 dB

iz
AvgiHold: 2007200

Fadio Sus Mone

5

fCenter 1.86 GHz
!ﬂRES BW 430 kHz

Occupied Bandwidth

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1 BE0S05030 G

. Trig: Free Run

SVBW 1.2 MHz

Total Power

17.965 MHz

=5.192 kHz

19.32 MHz x dB

% of OBW Power

+ bt
G Fadio St Mone
AwgiHold: 200200

R 5

989.00 %
«26.00 dB

-y

LTE Band 25 15MHz 16QAM CH-Middle

LTE Band 25 20MHz 16QAM CH-Middle

{Center 1.883 GHz
!ﬂRH BW 300 kHz

Occupied Bandwidth
13.490 MHz

-1.657 kHz
14.45 MHz

Transmit Freq Error
x dB Bandwidth

Conter freq: 1 BI2400000 GHz
. Trig: Frea Run AvgiHold: HH00
-

SVBW 910 kHz

Total Power

f OBW Power 99.00 %

«26.00 dB

+ il e ——
Radio et 'la;l”
BTS
Reed Offast 1 57 48
Ref 40.00 48

mter 1.883 GHz
BW 430 kHz

Occupied Bandwidth

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1 BE2305030 G

. Trig: Free Run

SVBW 1.2 MHz

Total Power

17.936 MHz

=27.390 kHz

% of OBW Power

19.30 MHz x dB

+ bl
C Fadio St Mone
AwgiHold: 30800
5

989.00 %
«26.00 dB

Myt pactuen bewtcim - Ceoueed B8

LTE Band 25 15MHz 16QAM CH-High

LTE Band 25 20MHz 16QAM CH-High

7500000 GHz

Reed Offst 1 57 48
Ref 40.00 dBm

iCenter 1.908 GHz
!ﬂﬁﬁ BW 300 kHz

Occupied Bandwidth
13.464 MHz
-40.414 kHz
14,51 MHz

Transmit Freq Error

x dB Bandwidth

. Trig: Frea Run

Conter Freq: 1 B7400030 GHz
AvgiHold: 2007200
wAmen: 40 85

#VEW 810 kHz
Total Power

of OBW Power 99.00 %

-26.00 dB

< e Ryt St bocin - Cooued B
Fadio Su Mone
e Deviee: BTS

Reed Offyst 1 57 48
Ref 40.00 dBm

mler 1.905 GHz
BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Conter Freq: 1 806000000
. Trig: Free Run
wAmen: 40 85

FVBW 1.2 MHz

Total Power

17.914 MHz
-34.895 kHz
19.23 MHz

% of OBW Power
xdB

ki
AvgiHold: 2007200

< e
o Fadio Su Mone

e Deviee: BTS

99.00 %
-26.00 dB
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 25 1.4MHz 64QAM CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 25 3MHz 64QAM CH-Low

Center Freg 1.

Conter Freq: 1 050700000 GHz
. Trig: Frea Run AvgiHold: 2007200

Ciffast 1 58 08
f £0.00 Bm

l:;:‘-‘é‘:-!ji::.ﬁ:-‘ #VBW 91 kHz

Occupied Bandwidth

1.0800 MHz
-1.014 kHz
1.231 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

141 tay
Fadio S5 Mone

5

[T e ————T e =

FAadio Sa None

Conter Freq: 1 851506020 G

i

. Trig: Fres Aun AvgiHold: 200700
5
Rl Offwst 1,58 8

Refl 40.00 dBm

Span 6 MHz

#FVBW 180 kHz Sweep 1.333Im

Occupied Bandwidth

2.6898 MHz
-1.444 kHz
2.946 MHz

Total Power

Transmit Freq Emor
x dB Bandwidth

% of OBW Power
xdB

89.00 %
«26.00 dB

LTE Band 25 1.4MHz 64QAM CH-Middle

-y

LTE Band 25 3MHz 64QAM CH-Middle

Canter Freq: 1 BI2800030 G Fadio S5 Mone

b
. Trig: Frea Run AvgiHold: HH00
-

BY

nier 1.883 GHz
es BW 30 kHz

fon
Occupied Bandwidth
1.0861 MHz

-4.069 kHz
1.246 MHz

#VBW 91 kHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

«26.00 dB

< e

5

I b Spachum s Crcumed B o il

0000 GHz

Cnter Freq: 1883300020 G Radia fat None

o
Trig: Fres Aun AvgiHold: 30308
-

) 4
Feed Oiffwet 1,57
Refl 40.00 484

nier 1.883 GHz Span & MHz|
BW 62 kHz

#FVBW 180 kHz Sweep 1.333Im

Occupied Bandwidth

2.7060 MHz
Transmit Freq Emor
x dB Bandwidth

Total Power

-2.273 kHz
2.975 MHz

% of OBW Power
xdB

99.00 %
«26.00 dB

LTE Band 25 1.4MHz 64QAM CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 25 3MHz 64QAM CH-High

300000 GHz Conter Frog: LHAIIO M
rig: Fres Run AvgHa =
wAmen. 40 &

Fadio Sas Mone

w R Devies: BTS
Ref Offsst 1 57 48
Ref 40.00 dBm

nier 1.914 GHz
o5 BW 30 kHz

b

#VEW 81 kHz
Occupied Bandwidth

1.0814 MHz

-853 Hz

1.237 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

of OBW Power
xdB

99.00 %
-26.00 dB

< e

[y T em
Center Frag 1.912500000 GHz

Conter Freq: 1513800000 Ghix FAadio S5 Hone

AvgiHold: 300708

R Devier: BTS
Rl Offwst 1 57 8
Refl 40.00 dBm

nier 1.914 GHz Span & MHz|
o5 BW 62 kHz

FVEW 180 kHz Sweep 1.333m

Occupied Bandwidth

2.6920 MHz

Total Power

Transmit Freq Ermor
x dB Bandwidth

5,152 kHz
3,030 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 25 5MHz 64QAM CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 25 10MHz 64QAM CH-Low

Center Freg 1.

Center Freq: 1852800030 GHz
. Trig: Frea Run AvgiHold: 2007200

Ciffast 1 58 08
f £0.00 Bm

l:;:“‘é‘:jfﬁ-‘ﬂ"::i #VBW 300 kHz

Occupied Bandwidth

4.5060 MHz
-3.368 kHz
4.931 MHz

Total Power

Transmit Freq Error i OBW Power

x dB

989.00 %

x dB Bandwidth «26.00 dB

1440 P ey
Fadio Sus Mone

5

Reed Offyst 1 55 48
Ref 40.00 dBm

fCenter 1.855 GHz
!ﬂRES BW 200 kHz

Occupied Bandwidth

9.0031 MHz
13.555 kHz
9.733 MHz

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1 885000000 GHz
. Trig: Free Run AvgiHold: 2007200

SVBW 620 kHz

Total Power

% of OBW Power
x dB

989.00 %
«26.00 dB

Fadio Su Mone

e

LTE Band 25 5MHz 64QAM CH-Middle

-y

< e

LTE Band 25 10MHz 64QAM CH-Middle

Conter freq: 1 BI2400000 GHz
. Trig: Frea Run AvgiHold: HH00

{Center 1.883 GHE
!ﬂRH BW 100 kHz SVBW 300 kHz

Occupied Bandwidth

4.5129 MHz
-1.963 kHz
4.905 MHz

Total Power

Transmit Freq Error I OBW Power

x dB

989.00 %
«26.00 dB

x dB Bandwidth

-y

Reed Offast 1 57 48
Ref 40.00 48

mter 1.883 GHz
BW 200 kHz

Occupied Bandwidth
8.9865 MHz

6.754 kHz
9.648 MHx

Transmit Freq Error

x dB Bandwidth

. Trig: Free Run
-

% of OBW Power
x dB

Conter Freq: 1 BE2305030 G

o Fadio Sa: Mone
AvgiHold: HH00

5

SVBW 620 kHz

Total Power

989.00 %
«26.00 dB

< e

LTE Band 25 5MHz 64QAM CH-High

Myt pactuen bewtcim - Ceoueed B8

< e

LTE Band 25 10MHz 64QAM CH-High

Q0000 GHz

Conter Freq: 1 812400000 GHz
s~ Trig: Frea Run AvgiHold: 2007200
- wAmen: 40 85

Fadio S5 Mone
e Deviee: BTS

Reed Offst 1 57 48
Ref 40.00 dBm

fCenter 1.913 GHz

!ﬂﬁﬁ BW 100 kHz

FVEW 300 kHz
Occupied Bandwidth

4.5265 MHz

8.762 kHz

Total Power

Transmit Freq Error
x dB Bandwidth

of OBW Power 99.00 %

4,937 MHz -26.00 dB

Ryt St bocin - Cooued B

Reed Offyst 1 57 48
Ref 40.00 dBm

nter 1.91 GHz
BW 200 kHz

Occupied Bandwidth
8.9844 MHz

24,562 kHz
9.745 MHz

Transmit Freq Error

x dB Bandwidth

Conter Freq: 1 810005030 G
. Trig: Free Run

% of OBW Power
xdB

< e

iz Fadio Sa: Mone
AvgiHold: 2007200
40 &5 e Deviee: BTS

FVBW B0 kHz

Total Power

99.00 %
-26.00 dB
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<% eurofins

RF Test Report

Report No.: R2410A1542-R3

LTE Band 25 15MHz 64QAM CH-Low

Myt pactuen bewtcin - Ceoueed B8

e

LTE Band 25 20MHz 64QAM CH-Low

Center Freg 1.

Conter Freq: 1 057400000 GHz
. Trig: Frea Run AvgiHold: 2007200

Oiffaet 1 68 48

l:;:“‘é‘:-!;:ﬂ?!:i #VBW 910 kHz

Occupied Bandwidth
13.487 MHz
-14. 287 kHz
14.66 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

f OBW Power
x dB

989.00 %
«26.00 dB

Fadio Su Mone

5

fCenter 1.86 GHz
!ﬂRES BW 430 kHz

Occupied Bandwidth

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1 BE0S05030 G

ki
. Trig: Free Run AvgiHold: 2007200

SVBW 1.2 MHz

Total Power

17.899 MHz

-2.048 kHz % of OBW Power

x dB

989.00 %

19.40 MHz -26.00 dB

Fadio St Mone

e

LTE Band 25 15MHz 64QAM CH-Middle

-y

LTE Band 25 20MHz 64QAM CH-Middle

Conter freq: 1 BI2400000 GHz
. Trig: Frea Run AvgiHold: HH00
-

!;R:eél:-!:i.ljﬂ‘-::i #VBW 910 kHz

Occupied Bandwidth

13.473 MHz
-1.672 kHz
14.60 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

f OBW Power 99.00 %

«26.00 dB

Fadio Sa: Mone

BTS

=

= -y

Reed Offast 1 57 48
Ref 40.00 48

mter 1.883 GHz
BW 430 kHz

Occupied Bandwidth

Transmit Freq Emmor
x dB Bandwidth

Conter Freq: 1 BI2900000 G
. Trig: Free Run AvgiHold: HH00

SVBW 1.2 MHz

Total Power

17.970 MHz

-24.004 kHz

% of OBW Power
x dB

989.00 %

19.45 MHz -26.00 dB

Fadio St Mone

< e

5

LTE Band 25 15MHz 64QAM CH-High

Myt pactuen bewtcim - Ceoueed B8

LTE Band 25 20MHz 64QAM CH-High

500000 G Canter Freq: 1 907400000 GHz
JOUOMG Qi . Trig: Fres Run AvgiHola: 200200
wAmen: 40 o8

Fadio Ses: Mone

Raghe Deviee: BTS
Reed Offst 1 57 48
Ref 40.00 dBm

iCenter 1.908 GHz
!ﬂﬁﬁ BW 300 kHz

#VEW 810 kHz
Occupied Bandwidth
13.465 MHz

1.678 kHz

Total Power

Transmit Freq Error

x dB Bandwidth

of OBW Power 99.00 %

14,48 MHz -26.00 dB

< e

Ryt St bocin - Cooued B

Reed Offyst 1 57 48
Ref 40.00 dBm

mler 1.905 GHz
BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Conter Freq: 1 88000030 GHz
. Trig: Free Run AvgiHold: 2007200
wAmen: 40 85

FVBW 1.2 MHz

Total Power

17.914 MHz
-13.550 kHz
19.30 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Fadio S1 Mone

e Deviee: BTS

< e
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